| . SR ‘ ~ COMPACT TRACTORS
'y " . - .. . 220-S/N 9646801 to 9656747
. 3 ‘ - +.222 - S/N 9646801 to 9658189

442 - S/N 9646801 to 9667000
444 S/N 9648801 to 9661261

P ' ' | . .. . . Parts Catalog No. D1181
. ' ; _ Note This parts catalog replaces the A
b o N previous issue C1181 ’ )
_ - e T : 3-93-RP-200-240
v 3 ca - .. : . . N

e

- s MODELS 220, 222, 442 AND 444: |

Air Cleaner
" Belt, Starter- Generatur
Breather, Crankcase

.............

Carburetor . .,

Connecting Rod
Crankshaft
Cylinder Block’
Cylinder Head
Electrical System _
Engine Block & Attaching Parts
Exchanger, Heat
Exhaust Syster‘n

A

..............
............
............

.........

R LV LA T | R

.........

.........

A 0 )

: Axle, Front
. Axle, Rear :

.............

...............

ALPHABETICAL INDEX

ENGINE SECTION

PAGE .. _

! Baffles & Shrouds

.................
-----------
.................
...................
..................

...............

Coupling, Pump Drive .
Hoses, Lines & Flttlngs
Motor! Hydraulic Drlve v

----------------

Valve, Control .. ......
Valve, Contrgl Linkage . . .
Implement Lift Lever

Instruments

R e ek et 85

.Wa. L oot TE e v 3% = 4%ttt

GRID
AB Filter, Breather. . ...... ... 7-9
E10 Fiywheel . .............. 17-21
Bi2 Fuel Strainer . ........... 25
A8 Fuel System ............ 25
AB ., GasketKits . ............ 17-21
‘ B12 T GOVeror . 29 .
A12-B2 Muffler ... ............ 5
. A12-B2. OiiPan . +............. To17-21
.. B4-BB Piston . ................ 11-15
- 'B4-BB - Puliey, Cluteh .. ......... 31-33
E10-E12 Spark Piug. ... .......... 63
B4-B8 " Starter-Generator......... 61
- D8 Tank, Fuel.............. 25
AB Throttie Linkage ......... 29
C6 - Valves................. 7-8
BASIC TRACTOR SECTION
GRID PAGE
: L ; .
Cc12 Models D8 & D10 Whee! o
D6 - Weights . . ............ 69
B12 Model HZ26 Three Point Hitch 73
. D2 . Model H27 Three Point Hitch
D10 " Adapter .............. 75
E14 Model H22 & F24 Sleeve
E10-E12 Hitches ............ et 77
c1o Model H13 Weight Box ... . 79 -
C8 Model H18 Counterweight
ceg’ Brackets.......... S 79
- D4 Model H30 Hydraulic Lift . .. 71
cs Pulley Ciuteh . . . ......... 33
C4-D8 Seat,.Operator’'s . ........ 37
D8-D10 Steering Wheel & Gear . ... 41
Dg - TaitLamp ........... e 63
E2-E4 ToolBox ............... 37
D8-010 Transmission . .. ......... 47
b12-D14 Wheels, Front & Rear ..... 43
b10", Maode! H19 Flow Controt . . . -
D4 Model H17 PFTO ......... 81B-81iD
.E10
.% N

GRID

AB-A10+.c
B4-B8 -

Bi12

»
GRID

Fz2 -
F6 |

F8

F10

. F12

F12
F4
Cce

C10

C14

E10

C1i0
‘D6
b2

F14

G2-G4




T e

2 e s | . GENERAL INFORMATION
’ 1]
i,
. NDEX ’ PARTS ORDERS
o -There is an index at the from and rear of th|s catalog.- All orders must include the following information:

The front mdax -is.an alphabetlcal index of the major .

. groups or assemblies. - A T
e . 4
- L
-.The rear mdax is a numerical mdex of the part numbers
and" pages | on which these numbers are shown

I LLUSTRATIDN

Each illustration i m thus catalog ‘shows a group of parts
or components.: These parts and cofMmponents are
aligned approximately as the parts and componénts on
your, machlne:i’Each part and component in an illustra-
. . tionhasa reference number, These reference numbers
~ are in a list on the page opposue of the illustration,
Next to the reference number is the part number,
description and reguired quanity, of the part shown in
the |l|ustratton
' . .UAR - "Use as requlred" md:catas that the part
- quant:ty is variable. , )

47 UNSS - “Not sold separateiy" indlcates that the part is =

only available as & component of an assembly or.the”

part must be- purchased locally.. Jﬁf\the part’is an
- ly component the description Willbe.indented

und;;EQa assembly dascnpt:on in the parts Ilst

. O/L - “Obtain- IScally”

- %% _ “Footnotes” are added to & part number when
~.more. information is heeded for identification. They
_only relste to the part numbers indicated.

. o : S ATTCASE 220,?22, 442 AND
1. -Correct part number. C | ' - : \ -

‘Complete description of part or component,

2
3. Total quantity of aacﬁ part or i:omponent.
4. Prodyct model number. -

. i

All necessary product identiﬁc,étion numbers.

'—6.. Method for sending the parts

7. Complata ‘and correct address

CATALOG REVISIONS . -

As the prnduct changes, new pages will be ‘available

for your catalog A notice will be |ssued

IMPORTANT ‘Put ali revisions into the catal g as

- s00n as possible.
I . RIGHT HAND AND LEFT HAND
IDENTIFICATION

The words right hand {RH) and left.hand {LH) as used

in this catslog indicate the direction whila you are in -

-the operator’s seat in the normal operating position.

INDENTED DESCRIPTlONS

An assembly can have many components, The com-
ponents of an assembly are indicated by an indented
description. The quantity for an indented part is the
totai needed for that cornplete assembiy See the

. -example. %
" -REF.,  PART NO. ; DESCRIPTION . _REQ'D
c 55189 CYLINDER ASSY - rear steenng ................................ . 1
28 c 56208 SOCKETASSY -rearcylinder.......c.oooiviiiiiniinnan... 1
29 C- 58856 --. PLUG-adjusting, socketassy.....:......... e iaas 1
30 - C ' 58957 SEAT-socketball.................. et rrerener iy, 2
} : i1 c 56210 SPRING-socket ............ccvvvvnnn. e eerereneaaeaan, 1
. R c 56209 SEAT -s0cket SprNg . ... .ccvntiirinieiinrnrneannens 1
- - 33 G 45175 CLAMP ASSY -socketassy ..... fevirenaeas Qe v 1
16- | 836 BOLT-1/2" X 2-1/4" N.F. hex ....ooinvniiniiiinenianann, T
M 132- - 104 PIN - cotter, 3/18" x3"” ........ccovunnn.s O 1
[ .35 C 55889 STUD - ball, socket &cylinder. ................ e atatereaneees 2
f 36 13- - 410.  BOLT-1/4"x5/8"N.C.hex................ I T4
& 37! 92- 4 LOCK WASHER-1/4" SAE ... it eieeaaeeane 4

.

TRACTOR MODEL AND i
SERIAL NUMBER

444 COMPACT TRACTORS

B ENGINE MODEL SERIAL. AND B
[ SPECIFICATION NUMBER B8

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

220 T'R@CTOR-

K-241-A .C15964 Engine

222 - 442 TRACTOR

.. K-301-A C15965 Engine
(SERVICE WITH C18983, C19021 and £20182)

444 TRACTOR

K-321-A C16695 Engine
{SERVICE WITH C24297)

SERIAL NUMBERS ©

) “When using ' this’ catalog,' notxce the r'ei'erence' o serial”’
: nu:nbeis of various components noted here and listed in

. .the' descr:ptmn copy.. By referring to correct serial num-- :
S berS, proper parts 1dent1f1cat10n w111 be assured ‘




S .
i T - o ' s ~ . .y vy ‘ﬂ : . 3
i Yo o AIR CLEANER ' - 3
" REF. PART NO. ° ; DESCRIPTION * ' REQ'D
H 1 KOA235100 AIR CLEANER ASSEMBLY » -+« e et aecnnmnusnncanana, |
P . 2 ' C 26703 -~ .‘INUT—'wingS/B"NC'-:..........'........'....f.....1
i . 3 KO 275341 --GASKET-airhorn--------n‘---‘-------'--e-.--------1
! X 4 NS8' : “COVER - air cleaner (Order KOA235100) - « -+« s nvwsuoano ] -
i . 5 A 70090 . ELEMENT - air cleaner -« -«receuuiseneninnmaenaa ]
b 6 NSs - BASE - air,cléaner {Order KOA235100) -« e vonuenanaa. |
; 7 1T- 94 SCREW - fillister head 10-32 X 5/16" « « « + « e e e ceuununa. 3
I 8 . 195- 512 WASHER - plain 3/16" - -« t e e s et in e tiiaie e e nannn.
1 9 KO 237421 - PRE-CLEANER'(ptional): « »v s s v e cv oo cinnmnnnanann, ]
' EXHAUST SYSTEM
1 C 18039 MUFFLER - exhaust = - » = = » « - A |
| 2 C, 10372 GASKET - exhaust pad=» - «» = = - « « IR feeea 1
; ‘3 61- 510 SCREW - 5/16-18 x 5/8" Socket Head =« s s cvcenmunan-- “e B
! : ‘ i‘ "y ‘ I '
v ° '
!
}
) p .
|
b
i
. ) ;“—-——ﬁr—’_k—_—_—“—_ﬁ—,__v____—_— -

_Printed in US.A, / ) March (993




JRU T

A
PERY ' ‘l
vy

Printed in U.S.A.

& B ET S (R AP A
. - . - .. ? ST s . . !
- P -~ / LT R e A , o . ‘ .
- CASE 220,222, 442 AND 444 COMPACT' TRACTORS - 7
: N . . . ,.f/ R
" .. CRANKCASE/BREATHER
f ‘7' E u ‘ . - . N . . ‘/' f - N
BEF.PART NO, . . DESCRIFTIQN .. RE@D-
-1 25- 104 - NUT,-1/4"NCHex.,{...*....,f‘.'...‘..............'..,.....1
22 82- +4 . LOCKWASHER - 1/4"...... i N cemnal
3 KO 275220©  STUD - Valve COVEY + t v mrn e vt i e s annnnns P A s ennenaanp 1
. 4  KO0'275143  COVER - VAlVE it em e et it e a e, et nmeaa 1.
*5. " . KO 231082 .- ‘SEAL -'breather i « s+ .. . . e [ Feesel
6 KO 235048  "GASKET - breather DIate . : . e opoeunnnnn.. R
7 7 KO 235118, FILTER - breather - «n v eeceouweriesenn.. A 1
8 KO 235117 - ' BAFFLE - breather « « c s e c o vemveenan. .. creessnnaeaa 1
9 - KO 235047  REED- Dreather - cewu v vesncrnacnnaneonnneone . .. 1
10 KO 235631 PLATE - breather s e -« i v e cacnacnaa. faennreaanaa. 1
11 KO 275144 GASKET - VAlVe COVEL -l i ne e i i i it raetannna I I, 1
T 220 ‘CA'MSHAI'_-:I: AND VALVES
-z . | . -
14 KO 235826  VALVE - 6XNAUSt « v > e o cvmnuvronnnnnnn. A 1
15; KO 235008 VALVE - Intakes «s - v o i n i i it i e it m e emm e ceme e
16 KO 230170 INSERT - exhaust/valve seat «ww-vuuweuwinne... e PR |
17 KO '235007-5 . ' GUIDE - valve. e v 2 - - . .. P e e e a e a ., e 2
18 ; KO 235011 * SEAT - valve SPring. o « v v =« = w a w .. e e A e s, 26
19, KO 235010 ° SPRING - Valve « o o i n i et i e mimom e e e e e a2
20, - KO 230011 RETAINER - valve spring - - . . . . e T el 2
21 C 24844 LOCK - valve retainer « . u v e it it m e it e e e o 4
22  KOD235327 LIFTER ASSEMBLY. .. ... ... Y e et waa T w 2
23 NSS SCREW - tappet adjusting -« - « & o' o w o woe oe i e ee e e 1
‘24 NSS L g 2 T 1
25 C 24611 CAMSHAFT ASSEMBLY . .t v vt it ie et e e e eene e 1
26  XO 275066 ' SPACER - camshaft, 005" -« .o . . Lt il i i e UAR
26 KO 275067 SPACER - camshaft, 010" ... ... ........, TR UAR
27 KO 235053 PIN - camshaft v - - o oo i i i e e . PR
28 _ .V 34346 - SPRING ~ actuating ... ..... “ e e e b W e e e, 1 -
29 KO 230265 ©  INSERT - intake valve seat « « - - « » . e e e e e e la e, 1
222 AND 442 CAMSHAFT AND VALVES
37 KO 235826 .  VALVE - exhaust ..... B T 1
38 KO 235008 VALVE - intake . ........ e e e an . 1
39 KO 230170 INSERT - exhaust valve seat . . v o v vn oo, e e 1
40 KO 235007-8 GUIDE - VAIVE =« -« e et e ettt ee e e e e 2
41 KO 235011 SEAT - valve spring. . L. .. .. .. . e e e b e m e ke 2
42 KO 235010 "BPRING - VAlVE « - o ot e i e e e e s e e e e e 2
43 KO 230011 " RETAINER - valve SPring . oo . oo ot it it i n e vme eee e . 2
4 C 24844 LOCK - valve Tetainer « . oo imee o eme e e . S 4
45 KOD235327 LIFTER ASSEMBLY. ... ... .... T et e h i n e 2
46 NSS SCREW - tappet adjusting . . ... .. .. e e e e a e 1
47 NSS LIFTER - valve « vt it it i e i e e e e e e e o 1
48 C 24611 CAMSHAFT ASSEMBLY . . ... o v ... e e e e et e 1
49 KO 275066 SPACER - camshaft, 005" . . ... ... ... o'nonnrnn.. UAR
45 KO 275067 SPACER - camshaft, 010" . . .. . . ...t e, UAR -
50 K@ 235053 PIN-camshaft. . ............ f e e h e et e 1
51 -V 34346 SPRING ~actuabing . . .. o oo oo e e e e 1
52° KO 230285 INSERT - intake valve seat ... ... ... 050,00, .0 S

March 1993

e



S
.
i

l

I
I.
e
I
o
A

R

|

|

|

.

|

|

|

|

|

]

|

|
|‘.

_——

F-2)

b

toa
1

. Ll - N
PRI - -

Printed in US.A.

-

R I e S Sy

DL
Lt

- -_4':44 c

Vo .
H .

b

o

IR

RANKCASE BREATHER - '

March 1993

L ,‘CAS'JVE | A,-‘!?'Q','a_i;z. 442 AND 444 cOMFAc"r"‘fﬁAcfcﬁsf‘f o

REF, PART NO.-  * + - - . DESCRIPTION " "REQD
1 25- 104 "NUT- 1/4"NCheX «ovnaesononasdaasanaisnndndaaaasd.
27 92-. -4 LOCKWASHER - 1/4" «ev it immnnneneinenrnnarneanasl’
3 | KO 275220 STUD - valve COVEr - o o v v n o - AR T &
47 KO 275143° : COVER-valve, -c-u-c-vouznnn R U
B KO 231032 . SEAL - DYeather s - v s v o s masvnmnencsociesmasnnasmsen 1
B KO 235048 < GASKET - breatherplate .. ... ... uva.. P |
27 " KO 235118  FILTER -breather t . o o cnvevuucnn. e el T e wer e 1
8 KQ 235117, BAFFLE ~ breather «.«v«ouenaana. A I
9 KO 235047  REED - breather ......... . caaanan e
10 XO 235631 - PLATE —breather .. ...... emanaaen e S |
117 KO 275144 GASKET - valve L P |
. ¥
444 CAMSHAFT/AND VALVES B
. , <\' ) e
14~ KO 235838 ~ VALVE - exhaust - - v e v i veuenu. e e e me RSN I
15. KO 235582 VALVE -intake ;iveomvr o m i i i ii et ausaans 1
16 -~ KO 230170 . INSERT - exhaust valve seat -« . -« e o o i i cininnnammnade 1
17 KO 235007-8 GUIDE -~ valVe - c e v i i o m e i m i emcn e e mmanenmnnn SRR .2
18 KO 235011 SEAT - valve SPriflf « a « v n v mm oo maaw .o aeisasnean ieea 2
19 KO 235168 SPRING - valve «uwwoa.- e e e e e m e e 2
20 KO 230020 ROTATOR - valve (Furnished in pairsonly) . o0 v s v v e ot v e ‘2
21 C 24884 LOCK - valve retaiNer. « w e a v v v e wm v nwmon . ‘2
22 KOD235327 - LIFTER ASSEMBLY .. .. ... e ne e PR e .. 2
23 Nss SCREW - tappet adjusting . . e v e veu. R I
124 NSS LIFTER - valve . v c v v v v cw e e e e e e e e 1
25 C 24611 CAMSHAFT ASSEMBLY (includes actuating spring}. . _ .. _. ... 1
26 -V 34346 SPRING - actuating « v - v v v v o ittt e i e e s a e n e 1 .
27 KO 275066 SPACER -~ camshaft, .005" . . .. .... i e e e e UAR
27 KO 275087 SPACER - camshaft, 0107 . . . ... 0o mnnwns e UAR
28 KO 235053 PIN - camshaft . ..... e e e ke N
29 KO 230265  INSERT - intake valve Seat. . .. ........ T e 1
/“/“ ‘ '
a: -7 N




X

CASE 220 222 442 AND 444 COMPACT TRACTORS 1"

o

REF PART NO

-
\~-'

1'-

L DESCRIPTION

220 CRANKSHAFT PlSTON—- CQNNECTING ROD

} 1 Nss . PISTON AND ROD ASSEMBLY (Std. sxze) N LT 1
! - 2" KO 235287 RING §ET - piston {For oversize, see item 16) N
! © 3. Ns§’ RING - tOp cOmpTession = -sscaeaeaunaannn, saeeal ,
: 4 "NSS8 RING - 2nd compression (Includes expander) -------- e e 1
| .- 5.. NS8 RING - 0il (Includes expander) = - =« s v =0 = = LTI B
g - 6 KOA235611 . ' PISTON ASSEMBLY (For oversize, see item 15) ------ ew a1
-1 KQ 235004 - ] RETAINER plston pin =.» - - Panas e e ‘v mrae D
8 KO 235572, PIN - piStOn e s s s rmrenencssaeaasanmnns B
.8 HNSSA S PISTON e enrprnnmrenccasccnsnasnan N ET AT
8 10 ':"KOA235139 .. '~ CONNECTING.ROD ASSEMBLY (For undersize, ., , .
. LA L Seeitem 18) r e tracran i iaaansaaananan ~en 1
) 11, KO 235003 . - WASHER - Special ~««=nsorscasannnenn- e 2
Y C .12, g2- 7, 5‘ - LOCKWASHER- = ==« = s - v nsnsnmnanuens- caeaelta
13- KO+ 236611., SCREW - cap, connecting. rod ------------------ ree 2
.14 ° N85 v - ROD - connecting.« -+ -« f--eonn R I I A I 1
15, .. KOA235569 ‘PISTON ASSEMBLY - .010" oversize - e g ren1
s 15 KOA235571° °  PISTON ASSEMBLY - .020" dversize « -« =« - -« » - - e ]
;o 15 KQOA235616 PISTON ASSEMBLY - 030" oversize » » =« = - - vcvencunnn, ‘1
16 KO 235288 - - RING SET - piston 010" oversize - ««ancovnneannanecann 1
16 KO 235289 | RING SET - piston :020" dversize - -« - - - 5 IR I
- 16 KO 235290 RING SET - piston ,030" oversme ----- E I AT RIS |
. <17 - KO 235573 PIN - piston, ,005" oversize s¢ = s cciiunannunanne ared
18- - C. 18101 CONNECTING ROD ASSEMBLY - .010" undersrze ---------- 1
19 "R 16287 OIL SEAL.- crankshaft réar - - - =« « o oot vnunun . ICILIEI 1
20 . 40035 BEARING - crankshaft ball - = » « < =« e e e o v Jnvmmmemu e £.2
2L W 5063-8 KEY = 1/4" 8g. x 3/4" (Pump Coupling)- - - = =« « = = = « = =« v & i1
22 KOB235711 CRANKSHAFT R AL I A L e L 1
23 A 27001 KEY - flat 3,16 % 3/16" x 1-3/8" (Flywheel)« « « ~ = - « « « == = ~ » 1
.24 C 18097 OIL SEAL - crankshaft front » - - « 2 m a e s s v m o m e vurvmanas 1
. 25 ©C 18095 WASHER - 58" ~«vervvvneans R RS |
26° 131- 580 NUT - special Mavsden 5/8" NF - = -« cv v v inne .. Pt ]
¢ 1 !
« . -
<
{J ki
v . \ ¢
?
i ’ e
. A > '_a_r v_‘ B
; -Printed in US.A. g March 1993 "
{ ) ] E%’?’jﬁ- L F
L T




12

et e b b o e e ———— o o —

o

CASE 220,222, 442 AND 444 COMPACT TRACTORS 13.

222 AND 442 CRANKSHAFT,PISTON — CONNECTING ROD.

REF. PART NO, . ' . DESCRIPTION - REQ'D |

1. NsS PISTON AND ROD ASSEMBLY. (Std, size}r == ~««-+-- crmemaa
2 KO 235889 . RING'SET - piston (For oversize, see item 16)-» - - - - SR |
3 NSS . RING - top compression * -+ n"sceoannn.nu. Careay
4 NSS . . "RING - 2nd.campression (Includes expander)« -« =« -+ {
5 NSs RING - oil {Includes expander) = =«-+=-rrass .. LICIEIT I
6 KQAZ235827 .. PISTON ASSEMBLY (For oversize, see item 15) .+« sve === 1
. T KO 235811 _ RETAINER ~ piston pin- - =~ LI R 2 AT
g NSS T PIN - piston =« =*===<"~ meemee R L 1
g NSS rPISTON ..... ...'-...' ...... ..-u:-i'-...-'----‘-.-l
10 KOA237344 = CONNECTING ROD ASSEMBLY (For undersize, see item 18) == * 1
KO 235003 WASHER - special "~ s~*r=rsct--cnmrnann Herlemes ]
'-92__ 6 LOCKWASHER ------------------------ A e B oA e o= oaom 2
KO 236611 ° . SCREW. - cap, connecting rod ~ = *** TaA e e, Seer s e 2
NSS - _ ROD - connecting = =" ="~ scssrenannn R LI S
KOAZ35865 PISTON ASSEMBLY - .010" oversize - =" = « * R 1
KOAZ35866 PISTON-ASSEMBLY - .020" oversize ===~~~ B fae
KOA235867  PISTON ASSEMBLY -.030" oversize ==« T+ sliveon.... -
RO 285890 RING SET - piston .010" oversize =+--; =+~ * reensccnn. 1
KO 235891 RING SET - piston .020" oversize =-=----~-r~+vr-naonuany
. KO 235892 ° RING SET - piston .030" oversize - --=*==-----~=-«aan. rem s 1
KO 235868 . PIN - piston .005" oversize= -+~ "~ - LI |
C 23135 CONNECTING ROD ASSEMBLY - 010" undersizefgg- == »~»»» « 1.
R 16287 OIL SEAL - crankshaff rear = »«» s ~v e - HesA e e R
40035 BEARING - crankshaft ball ~ =~~~ - v e e e LT Tes e 2
W 5063-5 KEY - 1/4" Sq. x 3/4" (Pump Coupling)» ==+ s s v vunun 1
KOB235949 CRANKSHATT =~ -=r~r s mes e B A
A7 27001 - KEY - flat 3/16" x 3/16" x1-3/8" (Flywheel)e = ~ =7 » »= e 1
C 18097 OIL SEAL - crankshaft front = ~ ===~ = ==« - s st nrvnnns 1
C 18085 WASHER - B/87 «c=memmm e mmmn s e it s aenn s 1
131-" 580 NUT - special Marsden 5/8" NF ===« =«=«-~-- R R 1
“Printed in US.A. \ ' - o . March 199




' CASE 220,222, 442 AND 444 COMPACT TRACTORS ' 'i15
- " 444 CRANKSHAET,PISTON == CONNECTING ROD
QLJ;Q Lo REF.PARTNO, . _ - . DESCRIPTION . " REQD
f 1-- N8BS - PISTON AND ROD ASSEMBLY (Std, size) ****tsscsresersv
_—. -2 KO- 236763 « RING SET ~ piston (For.oversize, see item 16) ****~v -+ -+« 3
3 NSS L ) ! RING‘_ tppwmpression [T A ] f--‘jo--.”.o-‘-.o- o‘oo 1
: 4 . NS5 . RING - 2nd compression (Includes expander] *~==*<**-* 1
- 5 NSS ' RING--OiI(Ihcludesﬂexpander)"."""""""""1
; £ KOA237401 PISTON ASSEMBLY (For oversize, see item 15) ** >+ =»~+ 1
' 7 . KO 235811 ‘ . RETAINER - pistonpin " - =c*"rsesessccccve. 3
¢ ] ! NSS - PIN - DiStOI‘J s s s csans “ v s nanmnan - ------------- 1
{ 9 NSS ) - i PISTON **=** --‘tci-----.--.----n.-o‘o.‘----o1
' 10 KOA237344 ‘CONNECTING ROD ASSEMBLY (For undersize, see item 18) * = * 1
11 KO 235003 WASHER-SPEC&?;E""""""""""'"":'A""2
12 92_‘ 6 ! LOCKWASHER-3/8"""'""“" ....... .-T..'z
13 KO 236611. : SCREW - cap, mmecﬁng TOd *c e et necrrer e 9
‘14 NSS§ S RODLconnectmg cevenanan ee e s s s asa s annean 1.
15 K0A237403 PISTON ASSEMBLY -~ .010" oversize ***""tssstocccananss
15 'K0A237404 PISTON ASSEMBLY ~ 020" oversize ** " """ *ttecarcny
15 KOA237405 PISTON ASSEMBLY - ,030" oversize == ***====*"" S |
16 KO 236764 RING SET - piston .010" oversize ~= <>+ AR S i
16 KO ‘236765 |, RING SET ~ piston .020" oversize *=*-=-**-" AR S |
16 KO 236766 “‘RING SET -~piston .030" oversize ** - *srecse-> AR 1
17 KO 235868 PIN - piston .005" oversize = **** " A 1
18 C 23135 CONNECTING ROD ASSEMBLY - .010 undersize == **-=""*" 1
19 R 18287 OIL SEAL - crankshaft year *+****-~"***»>» RS L |
20 40035 BEARING - crankshaft ball« * === r=rsrrrare Torterrre 2
21 W 5063-8 KEY - 1/4" 8q. x 3/4" (Pump Coupling)* *** ="~ " s 1
22. C 25054 CRANKSBAFT *c*** esre- .-....._.-.....--(-,-..o---1
23 A 27001, KEY - flat 3/16" x 3/16" x 1-3/8" (Flywheel) * * - tevermees 1
{ ¢ 24 C 18097 OIL SEAL - crankshaft front* = **=«sssssenww R 1
25 C 18095 . _WASHER _:.5/3n .......... L R R |
26 181- 580  NUT - special Marsden 5/8" NF **s ssrrovevccrsncaces 1
27 C 15080 RETAINER - external 1/2" D" * *scsssnsennnon re e e 2
28 C 292754 SPACFER - I R N v e 2
29 C 22754 SPACER -~  **%¢vsvsrsosossnsosns s e s s s amnmasn UAR
30  KOA236507 GEAR ASSEMBLY - counter balance = " *r s r-rrescnen 2
31 KO 236506 BEARING - gear assembly «*******c"~" rrecrseree D
32 O 29754 SPACER - 32 +sssscssssessrnnsnreresnanses o i 9
33 KO 236559 SHAFT - counterbalance stub * = * -+ frrresnrens gttt 2
’ {
&

Printed in U.S.A, _ ' September 1978




SN

o CASE 220,222,442 AND 444 COMPACT TRACTORS 17

a

- 220 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO. DESCRIPTION . REQ'D
\ 1 KO 271077 BOLT ~ cylinder head (Length 2-1/4") « .« s n e s xsossnnn- <. B
. 2 KO 235175 - BOLT - cylinder head (Length 2-1/2") -+ s s n v e v cevnn --ss 3
3 KO 270889 WASHER - cylinder head bolt » « e <« e s v v v nainnsncaan. 9
4 KQ 236546 HEAD -~ cylinder =« -« - uimsn o nnannunnsannans 1
5 KD 237658 GASKET -head - - » s n « 6 e s s nnnnnoaaannnrnses ) J' ....... 1
g 7 KOC 236303 - BLOCK ASSEMBLY - cylinder. short (Includes cranksh‘aft,
‘ rod assembly, camshaft, valves, bearings and plate)- « « « - » - 1
- 8 NSS BLOCK ASSEMBLY - cylinder, stripped (Std. bore) « s ... 1
9 KO 230170 INSERT - exhaust valve «+cuvreroneanecdianan.. « 1
8A KO 230285 * INSERT - intake valve seat » « » === aduan.s P R 1
10 KOG 235007-8 © GUIDE - valve =+ -csnaececmmecrenaas LR v 2
11 KO "235125-8 SHAFT - stub, SOVEInOT- - = -« r s e v s mwamem et s frmmeea 1
12V 34418 BEARING - needle, governor shaft - - - -« ce-v oy SRR 21
13 41- - 18 PLUG - expansion - ---«««roaceunacnnnau. I |
o 14 113- 206 BOLT - 3/8" x 7/8" NC hex plated - »=----+-... EEEEEEE -4
. 15 192- - 21 LOCKWASHER - 3/8" plated =« = =o = - = e v war - .. AR e 4
16 KO 235025 GASKET - camshaft cover -« « v« e v w o o m et a fraeem s 1
17 KO 235026 . COVER - camshaft gear - -«c«sceumenunnn.n R 1
18 192- 19 LOCKWASHER - 1/4" plated = » -« =uuesaunn. e 4
19 113- 6 BOLT - 1/4" x1/2" NC plated « = - v v v cmmueeinmnouncunan ¢
20 KO 235353 =~ GASKET -o0ilpan==---=swesscnnmruncneannnnasn I 1
23 KO 237808 BASE - 0ll pam =« =« s m = s c e e e e i e s e e 1
24 192- 21 LOCKWASHER - 3/8" plated ««« v - ce v s ceerrunannns .4
25 61~ 618 . BOLT-3/8"x1" NC socket head ~ - =~ «+«=+unnvn . meme e 4
26 C 14399 , PLUG -oildrain - - - ~- s v v e e i il e ee cnne 1
27 R 16287 OIL SEAL - crankshaft rears ««-+ -+« .. L e 1
28 40035 BEARING - crankshaft ball- « = « - = - o v e v o i iin e e e e e w v s 2
28 KO 235757 -GASKET - shim, bearing plate, .010" ~ « == - e e v e e v v i me i i uw @
29 KO 235070 GASKET - shim, .010" "« - - - -~ - - s o e o e v et v a s P UAR
30 205- 27 PLUG, - button, timing hole-.- = = =« v o o o o v v i it i e e 1
31 22700 PLATE -~ bearing =« -« -« o oo e o h o it -1
32 192- 21 LOCKWASHER - 3,/8" plated - « <« - v« - s e v o v et ie o - 4
- o33 113~ 207 BOLT - 3/8" x 1" NCplated - - =« == s« c o nmemnemnnn o -4
34 C 18097 JOILSEAL—(‘rankShaftIrOnt--~--~--~---—~--—-~----%1
» .35 KO 235818 FLYWHEEL - - - - s s et im i s ciaea o I 1
- 36  195- 541’ WASHER - special, plated - - ------ oo an oty g
- ’ ' " 37 --131- 580 NUT - special, Marsden 5/8" NF - <« - v« v o v s musnnnen. 1
38 C 14953 DIPSTICK ASSEMBLY - - -~ =« « o« - v et e et it i e mmmmann ]
39 A 27365 "O" RING - dipstick -~ -« - - - - IR S I L T 1
.42 KO 235748 STRAP - lifting =« o« - n v e e e e i oo SCICNCI R 1
43 18814 NIPPLE - 0il drain extension - - - - - = =~ « e s v ccr vmoumnenn 1
44 C 14906 GASKET - plug, oil dradn = « « =« -« - o o m i e i i i i i e 1
. - !




R

CASE 220, 222, 442 AND. 444 COMPACT TRACTORS 19

-
o

222 AND 442 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO., DESCRIPTION , REQ'D
1 -+ KO 271077 BOLT - cylinder head (Length 2-1/4") | e R
2 KO 235175 BOLT - cylinder head (Length 2-1/2") .
3 KO 270889 ‘'WASHER - cylinder head bolt [, . ....... R ¢
4 KO 236438 HEAD ~ cylinder , __, .. .. e e R |
5 KO 237658 GASKET -head _.___...... A *
. 7 C 24141 BLOCK ASSEMEBLY - cylinder, short (Includes crankshaft,
. rod assembly, camsha.ft, valves, bearings and plate) | _ | I |
8 NSS | BLOCK ASSEMBLY - cylinder, standard bore _, .. .. ..... !
9 KO 230170 . INSERT - exhaust valve |, .. .t in st veennna 1
9A KO 230265 . INSERT - intake valveseat ____ _ ., ..,.......0¢00c0...1
10 KO 235007-3 - GQUIDE --valve _ . _ ... ...... e ersacncessena d
11 KO 235125-8 .SHAFT - stubgovernor _ ... ... ..... T |
12 Ve 34418 BEARING - needle, governor shaft ... .......... e s 1. .
13 - 41- 18 PLUG - expansion | |, ..., . i e o e e e e e e e e eeeam e mins 1
14 113- 206  BOLT - 3/8" x 1-1/4" NC hex plated _ __ ... .. ... TR |
15 1922 21.  LOCKWASHER - 3/8"plated, ... .........%.. crenn... 4
.16 KO 235025 GASKET - camshalt cover _ . .. e e 1
17 KO 235028 COVER - camshaft gear _ _, ... ... e e e e e |
18 192- - 19 LOCKWASHER - {/4" plated _ ' - _ . _ . .. ... ._.... " |
19  113- B  BOLT - 1/4"x1/2" NC plated _ . ... ... oo !
20 KO 235353 - GASKET - oil pan, __ _ . e e e e e T oo 1
. ) ' 23 KO 237808 BASE-oilpan _ . _ ... ...... T oLt T
24 192- . 21 LOCKWASHER - 3/8" plated __ _ .. ... _ .. ... .. L. 4 ‘ )
S 25 $1- 616 BOLT - 3/8" x 1" NC socket head _ __ _ _ . _ . ... .. ... _... 4
: T 26 C 14389 PLUG -oil drain_ _ | ... . e e .. e e e I
L 27 R 16287 OIL SEAL - crankshaft vear _ __ ___ _ _ e e 1
. 28 40035 -BEARING - crankshaft ball _ _ . _ . . .. .. e e 2
29 KO 235757 . GASKET - stum, bearing plate 010" _ _ . _ . ... . ... . ._.._. 6
29 - KO 235070 GASKET - shim, 010" _ _ ... .. ... ..o . _UAR
30 205- . 27 PLUG --button, timing hole _ _ _ . . ____ ... e |
31 C 22700 PLATE - bearing 3. . . . o o o o o e 1
32 192~ 21 - LOCKWASHER - 3,_/8" plated _ _ _ ... R e e e e 4
33 113~ 207 . BOLT - 3/8" x 1" NCplated _ _ __ . . __ .. _ . ... ... ... 4 .
34 C 18097 OIL SEAL - crankshaft front _ _ _ . _ . .. .. ... .......1 - ’
35 KO 235818 - FLYWHEEL | | | . . o o T 1
36 195- 541 WASHER - special, plated _ _ _ _ _ . . _ . _ . 1
37 131~ 580 NUT - special, Marsden | | . . . e e e e e e e, 1
38 C 14953 DIPSTICK ASSEMBLY . . _ .. R |
39 A 27365 TO" RING - dipstick | | . .. oL L ... R |
) 42 KO 235748 STRAP - lifting _ _ . . _ .. ____._.... e e e e e e ... 1
43  C 14398 NIPPLE - oil drain extension __ _ . _ .. .. . ... .... R |
44 C  14906. GASKET - plug, ail drain | _ . . 1.
‘ Printed in US.A. - ) : . L ¢ March 1993




20 R

y
H - :
# E ) (
| E L X
{ 1 M .
| i
\l 1 ,
l\ i
! !
)
\
1]
4
il
\
4y
.
-
“\
\
AS
"
|
i
|
|
.
I i
i 1
! I
-
-
“
-~ // .
' o~

4

CASE 220,222,442 AND 444 COMPACT TRACTORS 21

4 44 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO,

1 -

=3 D o Lo b

10
11
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
29
31
32
33
34
35
36
31
38
39
42
43

- 44

Printed in U.S.A.

NS5

“KO- 235175

KO 270889
KO, 237830
KO "237658

KO 237064

KOC237182,

NSS
KO 230170

KO 235007-8

KO 230265
41- 18
113- 208
192- 21
KG 235025
KO 235026
192- 19
113- ]

KO 235353

173- 221
193- 99
KO 237808
192- . 21
61- 616
C 14399
R 16287
40035
KO 235757
KO 235070

- 22700

192- 21
113- 207
C 18097
KO 235818
195~ 541
131- 580
C 14854
A 27365
KGO 235748
C 14398

C 14906

DESCRIPTION -
FILLER TUBE - (use KO236886). « - - s v v s s s st em e mmnnennn 1
BOLT - cylinder head special {Length 2-1/2") @ v s v 4 v e e e e 9
WASHER - eylinder head bolt . ........... e ma e anas 10
HEAD - cylinder « v v -t i i i i i it s dr e msaacnnreasenos 1
GASKET - head .. - ...... e mm e aanaa e e e mmas |
GASKET -filler tube - - - = s s« e n o v s awad e rerecerraan 1

BLOCK ASSEMBLY - cylinder, short (Includes crankshaft, ‘
piston, rod assembly, camshaft, valves, bearings and plate) . - 1

BLOCK ASSEMBLY - cylinder, standard boTe -« v v e uvnnnes. 1
INSERT - exhaust valve - ¢ o v ¢ i i o i i h i ittt namnenn 1
GUIDE -~ valve s n e s oo ie it et nrnacnbannesaaness 2
INSERT - intake valve « v s o - o o it i i e e e i i e nmmnn s 1

PLUG - eXpansion « « - v s o st s s i v e v eennmen. S 1

BOLT -33/8" X 1-1/4" NC hex plated - - v v e s v mw e nimann e 4

LOCKWASHER -~ 3/8" plated -« v v v ittt i it iice e e, 4

GABKET - camshaft cover - .. .. ittt e i e ieenn 1

COVER - camshaft gear . . ... e u bttt e e e 1

LOCKWASHER - 1/4" plated - - - .. ... ... Fehme e e e 4

BOLT - 1/4" x 1/2" NCplatef- - - v« v v i v et i in e el ennnn 4

GASKET ~oilpan - .« e oo e e et mt st e ne .. 1

SCREW - #10 x 7/18" round head machine - » « « « oo v v v oun 3

LOCKWASHER - #10 internal tooth - - - <« « . . ke e e e e 7

BASE -oil pan v« - ... ... e e et |

LOCKWASHER - 3/8"plated v v o v o v i i i e m et e iene e e 4

BOLT - 3/8" x 1" NC socket Dead -« a o v e v e menwunennns e 4

PLUG -oll drain "« « - 4 ¢ s e i i et i it e e e i ana 1

OIL BEAL - crankshaft rear - - - - - oo oo il it it i i nannns 1

BEARING - crankshaft ball - - - o« o 0 0t i it i h e e i e e ee e 2

GASKET - shim, bearing plate 312" -+ v« v e et i it e e e v 1

GASKET - shim, 010" . .. ... oot e e e UAR

PLATE - DEdring - - v v n e e st e it e i emcm emaman o PR

LOCKWASHER - 3;8" plated « - v - w v o v vt e it e s i meemmea 4

BOLT - 3,/8" x 1" NC plated - ....... f et e e 4

OIL SEAL - crankshaft front - - - - - o - o o i mm e i s e e i e e n s 1

FLYWHEEL - - . - ... . ... .. e e e a e ew i we e 1

WASHER - special, plated 21, 32" IDx 1-3'8"OD x 14" -+ w. -t 1

NUT - special Marsden 578" - - - - - v 0 vt it i it i nneen 1

DIPSTICK ASSEMBLY - v v v vt i i e e e i
POV RING - dipSlick - - o o i o e i i e e e et e, 1

STRAP = TftINE « « « v v v v oeem eoee o e e o e et et et 1

NIPPLE - oil dram extension - - - - o v i i e it it e e e e n e e 1

GASKET - plug, vil drain - - -« - ... ... .. P ma e m e 1

March 1993



CASE 220,222,442 AND 444 COMPACT TRACTORS 23

ENGINE GASKET KIT

REF, PART NO. DESCRIPTION ) . REQ'D
1 NSS : KIT - engine gasket (order 23858, R16289 and C18097): =+ v v a v ]
’ 3 KO 235025 GASKET - camshaft cover R LRI
4 KO 235353 GASKET-oilpa_n-.....,-.'...-....---..L...... 1.
= 5 . KO 235757 GASKET - shim, bearing plate (,010") =+ « s e v e v v vnuna. 6
"5 KO 235070 GASKET - shim (,010")« - v s v e enencunn.. crersse . JUAR
‘ 7 KO 220174 GASKET-breakerCOVEI‘--------'---------------- 1
8 C ~ 23860 GASKET - carburetor flange +« -+ «ssscrsssacennena. 1
9 C 32738 ,GASKET-fuelpumpﬂange""'7"""" ..... LRI 1
10 KO 275341 GASKET - carburetor airhorn «ss«-evoveann... R |
11 KO 235048 GASKET - breather plate « -« -+eeenevinoealonnnna. | .
12 KO 275144 . GASKET - valve COVEr e o e v snnnnrvenna., SRICICICICIN |
13 B 53393 GASKET - fuel strainer bowl (not used) «««-- . semeaeen ]
14 KO 235057 "GASKET - pan (not used) ««»occonvennsnnnn. seeaa ]
I5 KO 237658 GASKET - cylinder head (10, 12 & 14 hp engines)e « + v o v v o v ]
16 KO 231032 SEAL - breather (14 hp engine) « - s v vecennninnenan

M *?

Printed in US.A. ) ' . March 1993




' .

. BAFFLES AND SHROUDS S - ®
. R vh - i " !

REF, PART NO. h DESCRIPTION REQ'D
1 C 18298 DEFLECTOR -~ engine air » « « o o oy o - . - . Sm A sasaanameaia]
2* 192- - 19, LOCKWASHER - 1/4" zincplatéd - - --snmvocnnuncacnn. )
3 113- 6 BOLT - 1/4" x 1/2" NC hex, zinc plated » « v o« o 0 .. B
4 KO 235955  .BAFFLE - cylinder head e eeee e 1
D KO 235368 = BAFFLE - carhuretor side air .- ..-.. R e uaaaaan B |
.6 KO 235207 PULLEY - starter: -« - . B I TP
7 C 23902 BELT - drive, starter-generator -« « s oo s« .- B
8 - 195- 515 WASHER - 1/4”zincplated ----- NPT |
9 192- 19 LOCKWASHER —«;fjtl" zinc plated - - « - - I T e 4
10 175- 436 SCREW - 1/4" x 578" NC truss head Phillips, zinc plated « « = -« . 4
11 ¢ 24729 °  HOUSING - BlOWEr = = « = = =« @ s ammmgmcnnnn. cheea B
12 113- 27 BOLT - 1/4" x 3/4" NC hex, zinc’ plateld ...... N ke I
13 182- 19 LOCKWASHER - 1/4" zinc platecl fa e eeeaeaa femamman "4
14 KO 235054 “BAFFLE - cylinder -« «» -« -« - - A eae e e
15 C 12603 CHANNEL - deflector = -« - e v a v uvmacnuauan e ae 1

Clia .
-
.

e

D00 =1 Cn N ks LA B K

DI 0O DI M b b R e b b e
I O WO =IO~ O

23

¢

A
C
C

214-

108

192~
113-

C
71-

193-

KO

., FUEL SYSTEM

NSS .

oaoaoocE QT

173-
129~
C

Printed in US.A.

LS

21408 . CARBURETOR ASSEMBLY - 444 - ----- e bl
{(Repairs-page 27) ‘ L
72073 CARBURETOR ASSEMBLY - 220 & 222 (Repairs pagé 27). . . . . 1
© 23860 GASKET——('arburetorﬂa_nge----w-------.-..-..-....:.'_1
10678 ELBOW - fuel pump and carburetor -- S Y o S
251 CLAMPs- hose - ~--«-- - I ICI I L
15007 HOSE - carburetor 5-1/4" - - «-a-- ... .. W ke e 1
20 LOCKWASHER 5/16" = - « - - - . e r e e m e mm e 5 -
103~ BOLT-5f16“x1 NC hex =~«-----. B e e 9 .
24851 PUMP - fuel;"10 h. p- models (plastic, no repairs} = » = ~ = =« =« -« . ]
410 SCREW - 1/4" % 5/8"*NC fillisfer head - - ~+ s o nwvmmuru.. 2
60 LOCKWASHER—I;‘}'--'---., ......... e E e r e e, )
275341 GASKET - airgprn - - - - - F o e e e i 1
PUMP - fuelst2.4nd 14 h.p. models (use ref, 8 « - - - - R 1
22738 , GASKET - fuel pump mountlng, all models - - v en v mwmmann 3|
10657 ELBOW ASSEMBLY - fubl tank - - » =« v s v cvonuscannn.. e
62079 CLIP - fuel line - - - e e i B e e e 2
17574 HOSE- fuel line 43" .7/ . . .. . ---ij-mi-::-.._ ........... 1
16363 TANK - fuel < n e o e vm i v e i in o oo ool N R 1
11529 CAP - fuel tank (Includes insert) - .« v v e e w v v o w oo - . T e 1
11545 INSERT - fUBl Gl - = - = - & e et e e et e et im e emnnmmn 1
167496 STRAP - fuel tunk mounting - - -« c o o o o m o i o s L L e 2
215 SCREW - 1/4 x 12" NC round head. mathme Zinc plated- - - = » - 2
504 NUT-squarcl IR 1 e e . 2
14600 - CUSHION - fuel BanK = = ap7d = o o v oo mmme e o i camea s e a 2

March 1993

“




] ; . CASE 220,222, 442 AND 444 COMPACT TRACTORS. 27
] ¢ L - '
-CARBURETOR . s
- - " ) AT2073 used on 220, 222 and 442
{ 1 ! { - ‘ - KOA236636°and KOA237490 used on 444 (sarv,cc with C24408}
- - .  REF. PART NO, S DESCRIPTION | - S REQ'D
A 72073 CARBURETOR ASSEMBLY - 220, 222 & 442 .. ........ PR |
¢ : : NSS " CARBURETOR ASSEMBLY - 444! (Used prior to 5/N 9652117, .. 1
| 4 NS CARBURETOR ASSEMBLY - 444(Used S/N 9652117 and after) . . 1
‘ . ‘1 KO 200380 SPRING - tension, idle adjust s . . oo v v o nnwunewsas... 1
' 2 A 172092 . SCREW - idle adjust. s v n v o.. . R T T |
‘ 3 A T20m NEEDLE - main fuel adjust, 220, 222 & 442 ., ...... U |
. 3 KO 275373 NEEDLE - main fuel adjust, 444 (ised prior to 8/N 9652117) . 1
3 KO 237489 NEEDLE - main fuel adjust, 444 “used 5/N 9652117 and after). 1
4 KO 200383~ - SPRING - main fuel adjust ., ., ..... N
5 A 72099 \ NEEDLE - idle adjust (220, 222 & 42) N e
& KO 275231 ’ NEEDLE - idle adjust (444} . ... ... .. e PR |
T B KO 200380 SPRING -~ idle fuel adjust . ,,". . ... et e s aeea e P
7 A 72079 PIN - float. . . .. S Ce e LTINS |
’ 8 A 72078° - FLOAT - carburetor,........ e SR |
9 A 72080 BOWL - carburetor. ........... O s S|
10 A 72084 SCREW AND GASKET ASSEMBLY - carburetor bowl ., ..., 1
’ 11 - A 72103 KIT—carburetorrEpair.......n...,..._.. ...... NP &
1 NSs INLET NEEDLE AND SEAT ASSEMBLY _, .. .. .. e e enoa 1 -
N8S . ‘GASKETAbowl‘ringg.... ......... T |
7 14 NSS§ - | GASKET - bowlbaffle ... ... . ....._....... I |
15 A 72083 © GASKET ~ bOWL SCTeW 4 o oyt w e e s e, T |
FUEL PUMP
(NOT AVAILABLE FOR PLASTIC PUMP) .
T b 1. KO 230675 KIT - fuel pump for KOA235845 pump (220) - - . . oo .. ... PR |
‘  NS§ - SPRING - fuel pump valve ... .... . ._ ... e e e 2
NS§ VALVE . - . .. T Yo
Nss . GASKET =~ valve v e v v e i ot e e ee e e e e L |
~J : - NSS . © DIAPHRAGM ASSEMBLY - .. oo o e e 1
= . ~ : NSS SPRING—dmphf'agm---.n.-..“--,.-,.-..-..--.11
; 2 C 24887 GASKET - fuel pump mounting - . we - o ww o v e oo a ... 1
"3 KO 236387 KIT - fuel pump for C22988 pump (229, 442.and 444) - . oL L oL L. 1
NSS - - VALVEASSEMBLY - . .- ..o ou i a2
NSS GASKET - valve . - . .. ... e e e e e e e e 2
NSS | i DIAPHRAGM ASSEMBLY . ... .... e e e e e e e 1
. o NSS : SPRING - diaphragm . .- ..o L 0oL fee s 1
; ‘ NSS GASKET - vaalve - o o - oo om oo i o D e 1
. 2 C 24887 JGABKET - fuel pump mwountineg . . oo ... o ... . 1
N
\) | 3
' N /—\/
v - .
Printed in US.A. : : . March 1993




\ CASE 220,222, 442 AND 444 COMPACT TRACTORS 29

CHOKE.THROTTLE AND GOVERNOR

4
REF. PART NO, ' DESCRIPTION ) ¢« REQD
1 C 16449 - CONTROL - throttle «~«--- - e ieanaaaan cer e
2 C 12224 HANDLE - throttle control, black «--cueueennnnaon.. el
-3 C 16448 CONTROL - choke -« -»r mevwsen- Ceeeeaaasa Fee e a . e 1
. . 4 C 14506 HANDLE - choke control, white « » - -2 o o ... M ee e .1
5 111- 1 BOLT - 10-24 x 1/2" round head, square neck - - - « - er e .n 9
6 192- 18 LOCKWASHER - #10 5td. plated « .. ...« . -2
. y 7 126- 11 NUT - #10-24 plated - - «cu.--- e e aeaaca e ceena 3
; 8 K0QA237653 LEVER - ZOVEIMOr « - - - - 2canueercnacennnns S
g . .9 15- 420 BOLT - 1/4" x1-1/4" NC heX - = ==« = cneeuccnnnnn )
. 10 _195- 515 WASHER - 1/4" plated - « ==« = cc e anenuuean e m e 9
" 11 129 101 NUT - 1/4"heX e wzvermmnnmnanano . M 1
12 KO 235496 SPRING - BOVEINOT =« = = s o v v e st s vt e e imm e aaann. |
13 192- 19 LOCKWASHER - 1/4" plated » v = - « c s e st vt cnma Ceme e 1
14 C 18098 - WASHER - thrust « « - eaccauaa.., e e R |
15 KO 275680  WASHER - wavy -« -« v o 4 o o i i i i e i it it am e e anw s S P |
16 H 43034 CLAMP - swivel, wire - - - -« - - - - - o o - .. e e e -
17 KO 235086 LEVER - speed control - « « v m - cn e i i v e (nnm e bmen ns 1.
18 KO 235085 SPACER - speed control bracket - - - - - v v v s c v m i e |
19 KO 235084 BRACKET - 'high speed StOp -« - - = -2 m e e o o n e v nun S |
20 129- 37  NUT - #10-32 hex - - - - - . e L. 2
21 192- 18 " LOCKWASHER - 3/16" plated -« « s v e o m i i i i i n s i i v e a s -1
22 A 10326 JOINT -ball « s v e it i i e it i e i e e e w e - e 1
23 KO 235277 ROD - throftle « .« vu oot e |
24 48485 . RING - retaining, throttle rod - - - - -« - . L 1
25 KO 235476 BUSHING - governor ¢ross shaft -« -« « oo w oo ovo oo, 1
26 KQOA235256-5 SHAFT ASSEMBLY - gOVernor cross - « - - - P 1
27 V. 34418 - BEARING - needle governor shaft - - - . . T 1
28 KOA 235743-3 GEAR ASSEMBLY - BOVEITIOL = <« = = = = v« m s b o v mmwm omnm 1
28 KO 235125-5 SHAFT - gOVETNOr STUD « = 2« v o s mm o cm i ie ini o s i e e o 1
30 ¢ 18099 WASHER - gOvVernor stOp pilt- = =« = s ¢« vk m b cm s v s b o n mww 1
. . . 31 KO 231355 PIN - QOVEIIIOL SE0D - = v » v ¢ 2 0 2 o 2 mmemmn i nim v m s we e, 1
. . v S 32 KOA237559 BRACKET - throttle cable « -« - - c o v v v n e imu o oo in e 1
’ \ 33 KO 235603 CLIP - bracket « « - =« v« .- S R 2
i ' ' 34 KOA236919 BRACKET - choke cable ~« - - anenos.o e e 1
) : - ) 35 189- 95 SCREW -"#10 x 3, 8" NC fillister head - -« .- - - . e 1
| .
\ ] u
ot
~ /
. o . Printed in US.A. . ' . March 1993




30

+
4
.\"‘

k)
N L
% b
1"“"‘:" ‘q‘ ’ill ltul‘h l‘ '

" - ! ¢ P /
N ~ b AR AR
S __’)': . Q l \ “II‘!:::‘E::JIL L | “1' l\

I'“‘I'I It
k) ‘|"|HH" ‘H'i'ﬂhh‘

i""' w\\\\'g:".‘“" N

N W
's

[y 'u *"'w'ﬁ‘uuu )
‘%'"‘%“:*::Wﬁf:':a.m:f‘:r

[y
"

31

CASE 220,222 442 AND 444 COMPACT TRACTORS
" PULLEY ,CLUTCH & LINKAGE
REF. PART NO, DESCRIPTION . . ‘REQ’
1 C 18052 LEVER - cluteh, 222 (used 5/N 9649590 and after)+ - « o =~ - ~ - a
1 C 18052 . LEVER - clutch 442 (used S/N 9650949 and after)- - « s ~ =« e« n
1 ‘C 18052 LEVER - clutch, 444 (used S/N 9653291 and after)- - » ~ s s = = - -
1 C 18052 LEVER - clutch 220 (used S/N 9647856 and after)- « -« -« ¢ -« -
2 7 C "18115 STRIP - switch, PTOsafety- - -« - v o v o c v v v v v - e h e amaena
3 C 18053 ROD ~ clutch, 220 (used S/N 9647856 and after)« - - + ¢ ¢ n a v v 0 o -
3 C 18053 ROD - clutch, 222 (used S/N 9649590 and after)s » « o - 4 - e c o a.
3 C 18053 _.ROD - clutch, 442 (used 5/N 9650949 and after)« - - .+« v v a v o
3 .C 18053 ROD - clutch 444 (used S/N §653291 and after) et e e e
4 C 16682 RETAINER - clutch rod .. ... g mems e e sa e
5 132- 48 PIN -~ cotter 1/8" x 1" e v e v s e e e i i e e B fee
6 113~ 207 BOLT - 3/8" I"NC heX o awecceenrneceaas f e s e me e
7. © 195- 126 WASHER - spdcer (uséd on models without hydrauhc hft) ------
8 . 131- 178 IOCKNUT - 3/8" NCheX «ccevertancenadTenn a sk e n e .
9 195- 104 WASHER = 8/B  « o v v v v ameemmsesamm o e emeeadnmnaeas
10 195- 525 . WASHER - 3/B "+~ v s T R R
11 132- 46 PIN - cotter 1/8" x 3/4" « « « o - e oL D LI TP PIPIPP
12 C 18204 SCREW - insulating #10 x 5/8" NF binder head = o + - « + s + « & o
13 'C 15703 WASHER - insulating 3/16" - - - - « o s 0 e v o & P e e
14 C 15704 NUT - insulating #10 NF - -« - - oo v v e e e ey
15 C 14224 ROD - clutch, 220 {used prior to S/N 9647856)- = - -+ + c e 2 v v
.16 C 14224 ROD - clutch, 222 (used prior to S/ N 9649590)« « « =+ -« = v u n o - -
15 C 14224 ROD - cluich, 442 (used prior to 8/N 9650849} » + - - - v o v v o oo &
15 C 14224 ROD - clutch, 444 (used prior to /N 9653291)- + -+ - . e e
16 C 10487 KNOB - (for C14224 clutch rod) - - = - ¢ o - 2 s el tn e an i am e v
17 353~ 441 BUSHING - (for C14224 clutch rod) « - « =« + » J .
18 49885 CLAMP - choke and throttle cable. . . . . . o . L oo o ..., ..
HYDRAULIC RESERVOIR MOUNTING
1 C 14240 SUPPORT - rr'se.l'*voir maounting R.H. ... et e e e
1 C 14241 SUPPORT - reservorr mountaing LLH, - ¢ o v o oo oo o o0 o0l oo ot
2 187- 1251 SCREW - 174 x 1-1/4" NC flat head Phullips .~ . . ... .o on
3 C 14246 BRA(,KEI‘ - heat exchanger mounting, - - -+« < - -« .. e e e
4 C 14640 CUSHION - reservoir - . . . . e e e e e e e e e
B] 113- 118 BOLT - 5716 x5 8" NC hex -« - v ao o e m e m e ae e

Printed in US.A. ; . . . March [993



. CASE 220,222, 442 AND 444 COMPACT TRACTORS 33

. ' : ' ) . . - cLUTCH ASSEMBLY (PTO)
i el REF. PART NO, .DESCRIPTION REQ'D
I ‘ ' C 17302*. - CLUTCH ASSEMBLY - less screen 220 (used prior to
I " S/NOBABOGOY s asvresmdacannsansnanannnn N |
i C 17302* CLUTCH ASSEMBLY - less screen, 222 (used prmr to . ~
1 N ’ = S/NO6B49791) « - vt v et i i s s et e sanl
| C 17302* CLUTCH ASSEMBLY - less screen, 442 (used pnor to i
[ - . S/N9B51073) ¢ e v emierencrinarasassans cecesanl o
! C 17302* - .CLUTCH ASSEMBLY : less screen, 444 (used pnor to ‘ e
| : R A LR Lt S R L R R I a1
o C 18241* . CLUTCH ASSEMBLY - Iess _screen, 220 (used s/ N 9648090
' ’ ‘ and afterh s s s s s e et diin e asdiaeia st enee 1
{ C 18241* CLUTCH ASSEMBLY - less screen, 222 (used S/N 9649791
N . and after)s v+ 2 v e s saer s et e et s sesnsassaes]
C 18241* CLUTCH ASSEMBLY - less screen, 442 {used 5/N 9651073
o ANd AFET)e « s s s s n s s cn e s s e e e 1
C  18241* CLUTCH ASSEMBLY - less screen, 444 (used 5/N 9653691
) ) and after)s » - - e o st e it i ie s i s e v e 1
1 C 15721  SCREEN - grasS--c«sse-ocscnsoatoanaaasecse SRR 1
2 NSS . HUB - ‘clutch (used with C17302 clutch) order jftém 22 +» v o -« 1
2 NSS HUB - cluich {used with C18241 clutch) order item 22 ¢ - »» + » 1
3 C 15718 - . PLATE - clufch « ¢ » =+ s s s e s s v asonseesen R 1
4 164- 40 BOLT - 5/16" x 3/4" NC flat head SOCKEt + s v s v e nnnn- . 2
5 183- 176 LOCKWASHER - 5/16" countersunk external tooth « - . .. - .. 2
6 C. 23740 DISC ~ fTiCHON »  » = s ¢ o s s aaumnmnssneasssoaassans 1
7 C 15515 “WASHER - Spring « « « -+ o e s oo e e e aans et e s s &
8 C 15597 - WASHER-~ spacer 050"« « s s e v e vevnaeearsosnanen UAR
g .C 22871 PULLEY AND DISC ASSEMBLY - ClutCh: e s s v s cavaan s 1
10 C 23245 BEARING - cam and pulley- s s s s e o s v s vososacanne 3
11 C 15556 WASHER - spacer 010"+ « e e vuvevnnn SERRERRRERE . UAR-
11, C 21586 WASHER - spacer ,005". - - - v cv v v v u P e UAR|
12 NSS . . CAM - clutch(service with (2}C23033 cams and. (1}023506 arm} 2
13 € 16786 - SPRING - clutchload s eceseendenoneren R ]
‘14 € 15743 WASHER - spacer {used with €17302 clutch) + « « « - e 1
14. C 18243 ' WASHER - ‘spacer {used with C18241 cluich) « »« » v o v v 1
- 15 C 16464 SPACER ~ hub (used with C17302 clutch)se ¢ v oo v s v e ves 1
| -15 C 18244~ SPACER - hub {used with C18241 clutgh). - « « - o v e s v v e v ™ 1
! 16 195- 2036 © WASHER - fan 13/32" (used with C17302 clutch) ------- see 1 |
I 16 . O  2815N WASHER - fan 17/32" (used with C18241 cluteh)s + -+« =« o o=+ 1 - |
I 17 € 15744 BOLT - 3/8" x 3-1/8™ NC hex L.H. threads {used with :
| . . B C17302 clutch) « v e v oo e s s e n v aner s a st sy AR §
| 17 C . 18242 . BOLT - 1/2" x 3-1/8" NC hex L,H threads (used with :
' - C1B241 CHUECR) + « « « s s s e mmnnvsmeenassuscsnnnns 1-
! 18 C 23506 -  ARM - ENZAZING «c - cecronrnanoraannasasas e 1
! 19 C 16616 -  FAN - COONg: o vveverennn- e S
! T 20  113- 207 BOLT - 3/8" x 1" NC hex ZP . - -+ + e eenenenteeenna 4
21 182- 21 LOCKWASHER - 3/’8" ........................... 4
22 C 194727 KIT - stub shaft, clutch {(includes items 2, 8, 11 14, 15 :
16,17 &19) ... it re e e TR 1
\ *Order C23506 and C24774 for clutch replacement.
| . C
|
| N
P ¢
| B - ‘ - . i .
| Printed in U.S.A, & T : : September 1978
" - N P

/
~—




CASE 220,222, 442 AND 444 COMPACT TRACTORS 35

EF,

%

ART NO,

H'OOD.FRAME AND GRILLE

R P . DESCRIPTION REQ'D
1 C 16195 FRAME - main, 220 (used prior to S/N 9647856) + + + « « o« « seeel
1. C 16195 FRAME - main, 222 (used prior to0 5/N 9649590}« + « « ¢ 2 = v v v + & 1
1 C 1619 FRAME - main, 442 (used prior to 5/N 9650949). = v-e s v . v T |
-1- C 16196 FRAME - main, 444 (used prior-to §/N 9653291). {. ... seannel
1 C. . 18059 . FRAME - main, 220 {used S/N 9647856 and after) « « » « « s ¢ = v« « 1
1 € 18059 FRAME - main, 222 (used S/N 9649590 and after) « » « o « e sve v v o |
1 C 18060 FRAME - main, 442 (used 5/N 9650949 and after) « « « + s « = =0« 1
€ 18060 FRAME - main, 444 {used S/N 9653291 and after) « « « « e o o v s o 1
2 ' C 16170 -  TRAY - battery........ e rereraseaatanan e, 1
3 . 121~ 106 © SCREW - 5/16" x 1/2" WhizlocK - + s s s et s s v manconens ee e i
4 C 16364.  HOOD AND GRILLE ASSEMBLY. . . . - et 1
5 ~ C 15183 " SPRING - hoodlatch ««ecevenere s 1
6 C 15184 LATCH - hoode e v s v s e a v v v O feeae e I
7 111~ 1 . BOLT - #10 x 1/2" NC round head square neck ------------ 2
& 192~ 18 LOCKWASHER -~ #10 v e v e i v nnsrevnaccanenns ee s e aa 2
9~ 129- 17 NUT - #10NCheX « e v o vauunan e e e e s D
10 195- 512 WASHER - 7/32" zinc plated + + «% + « « » e e e e eb e e 2
11 * C 18153 CHANNEL - instrument panel liners « « ++ « + » RIS W
12 C 16362 ROD - hood hinge- + -« - - v v v v & R L R RIS S
13 132- 46 "PIN - cotter 1/8" x3/4" - « oo v e dannann e e el
14 C 14500 SPACER - hood « « ¢ = s « s & PR e s e 1
15  111- 109 BOLT - 1/4" x 1-1/4" NC round head, square Neck « +rr s un e 1
.16 131- 71 LOCKNUT - 1/4" NC hex « oo e s v 0 as s e s Cerrae s 1.
17 ¢ 18890 PAD - 00t LLH, +¢ v 200 a st vevusnncansonnreres e 1
17 C 18150 PAD -foot RRH, e v v o vt ervanve A T I TN 1
18 J13- 113 . BOLT - 5/16" x 7/BY NC heX s ¢« o+ s R I I R I 2
19 192- .20  LOCKWASHER - 5/16" -+« » » . P et 9
20 C 14729 SPACER - rear frame {442 & 444) + « v v o v e s s ettt ainnnan 2
20 € 14730 SPACER - rear frame (220 & 222). « + « e N I I 2
21 192- 23 "LOCKWASHER - 1/2"c e s cveronnensonsns R 4
22 113- 424 BOLT - 1/2"%x1"NCheX « e ceevvannnosas s e e 4
23 € 16239 STRAP - batteryholddown « « o v v o e oo s e s ecea ettt aans 1
24 C 16373 PIN-latch e cve o v st vt vt s h e s s e s rn s e i e e s 2
25 C 24137 SPRING - latch « « «« - - DO e eee e, 2
26 138- 319 PIN - roll 3/16" x1-1/4" . ... cauv terea s 2
27 129- 102 T - 5/16" NC hexs «» + - - - 3 s r e s ar i e it s asne e 4
28 C 16351 E-frame « =+ «a s n e veas s e A e s a e e e s e s oy e e 2

Printed in—,U.S.A. ) September 1878




b ' A

/CASE 220,222, 442 AND 444 COMPACT TRACTORS 37

i

SEAT,FENDERS AND TOOL TRAY

REF., PART NO. ' . DESCRIPTION L 'REQ'D
1 C 16408 SUPPORT—BBat,fz‘ont --lo--"-_".""f"'O """ """-1
2 C 18404 SUPPORT - Seat, F€Ar + v oo oo cacnocnencnncnsoswsl
3 . 113- 44 BOLT - 1/2 x 2-1/4" NC hex (442 & 444). .. . . . srsasrsosnen D
3 113~ 427 BOLT - 1/2 x3-1/4"NC hex (220 & 222)c s aue v v v s evvoravas 2
- 4 113- 424 BOLT - 1/2%1"NCheX ssssesonnasen vt e ennerernsenna 2
5  192- 23 LOCKWASHER - 1/2" «coosoesvencnns reeaas R —
6 C 1e430 TRAY ~t00l s e e doav'svsovmunsosocnnnsasssnnnnes S |
7 ' C16429 Pm-—seathinge."..-.-..,.--. --------- LN A A A onnﬂl
8. C 24318 SEAT ~ 220 & 222 - e« v cau D sseeeel
B C 24319 SEAT - 442 & 444 v e v v e lin e, B I R P |
9 C 15410 © CUSHION - rubber «..s=».. “ st ea v s s emaas seseasseas §
.10 195- 2021 WASEER - 5/16 x 1-1/4" OD, zinc plated <+ v vs e seeees 4
11 26- 524 BOLT - 5/16 X 1-1/2" v s o v e sus. Ceeiebseeaeaaa ce-i 4
12 C 14534 BUMPER - 5€at «ssesrecenans tesesesererenns R
13 121~ 106 ' BOLT - 5/18x1/2" flange WhizlocK e c e s = e s s evnnvnreas 14
14 C 17152 HINGE ASSEMBLY ~ S€at e e« o s o s s - trveecesrrtiancana 1
15 . C 16444 FENDER - L. H, (442 & 444) + e s v 4 v e vt v et v ienrnnn R |
15 - C 16445 FENDER - R. H, (442 & 444) . . v oo st e it ie it inninnnn a1
16 C 18445 FENDER - L. H. {220 &£ 222) « e o v ettt e v nnennona P |
16 C 16447 FENDER - R.H. (220 & 222) e e . e 00 v o - . teveasans *eseen . 1
17 C 16393 LEVER - shift v e esnnsaannn e m i e e ot nrer et PR |
18 - 195-.2028 WASHER - 7/16 x'1-1/4"0D .« vvveeennrnrermann P |
18 C 17216 SPRING -~ shift lever « - ¢ - e v ot v e easannensans P |
‘20 C 17066 WASHER - cupped««-... Semeecsrerer e P 1
S 21 131- 178 NUT -1ock 3/B"NCheX +.eeeccconsrnns PR |
22 C 14728 GRIP - Shift 1eVer « s s o s s st s s v e s nrsnmnnasn R R R 1
- &
2
Printed in U.S5.A, . " Septeraber 1978




CA‘SE 220,222, 442 AND 444 COMPACT ‘TRACTORS 39

S o 220 AND 222 FRONT AXLE
REF. PART NO. ' - DESCRIPTION ) REQ'D
1 C- 18812 AXIE. - fIont = « v« c et e e r et rr e e n e manan eceal
2 C .14128 SPINDLE - lefthand - -« -+ e v v a s s v i e v i i e e n e e e . 1
3 C 14131  SPINDLE - right hand « « e s s e e n v amnansnnnnnnn- P 1
) 4 138- 99 PIN-101] - - st n e et m e e i e e st s e e m e s anaaaaanran 2
‘ 5 ~C 11906 WASHER - thrust « « « = = s a s s ssanncanannn- f e r e a
6  219- 404 FITTING - Iube « - v vmcvunamnranan. SRR TR 3
7 C - 131086 COVER - lube fithing - « « = o o & @t e e m i e i a e e e wa e f e e 3
- 8 132- 77 PIN ~ cotter 5/32 x1-1/4" . . o oo o e e eanean e e aurd
9 C 12875 WASHER - wheel spindle -« v v ot v v i o e e e i i n o n s enaecaa 2
“10 A 30881 WASHER - wheel Spacer «.-.--.--ruenan.. D 1
i1 187~ 1046 BOLT - 3/8" NC indented hex head + n e e s ot cvucnnn. ceens 1
12 C 14334 TIEROD ain « % ot ot m s s s dmestmcmnmmeem e mieananans . 1
13 c 12102 BALL JOINT - 1/27R.H. thread -- . .o i it e i raaenn 2
: 14 192-. 23 LOCKWASHER - 12" zinc-plated « - ««cevoonnnnnn. eee.. 3
v ’ 15 129- 125 NUT - 1/2" NF hex R, H. thread - v cm o e i e vaenmuns .o B
=16 C 13605 BALL JOINT - 1/2" L. H. thread « -+ - v v o i ninwcnnn. 2
17 129~ 32% NUT-1/2" NF hex L. H. thread « - - v - v - o o o o et i i e e e n s 2
18 C 16401 ROD 2drag LINK - - - - « st s vt it st e i rtw s m i mmnmmmeua 1
, 19 NSS PIN - axie pivot {order C22278 and C22568) - - -v « v o v o e e oo nn . 1
20 219- 17 FITTING - UDE = = = = v = s x e e e m mmn e e e e n e e e e e 2
442 AND 444 FRONT AXLE
L
! 1 C 18813 AXLE - front « « - - - - e e e e m e eeae e a .. i
2 C 16382 SPINDLE - right hand »« - - - o o o oo o i e i e i e o n 1
3 C 16383 SPINDLE - left D#fit] = = = = = o 6 2 o 6o o b v o mtmm o m e rmeenun 1
4 138- - 99 2 R 03 2
5 C 13605 "BALL JOINT - 172" L. H, thread - - - e v v cmrvmemeeannnn. 9 -
6 C 13718 WASHER -~ thrust « o v v v v s e i v v vnaw - e e e e 4
7 219~ 404 FITTING - lube « .. v oo . T 3
8 C 13106 LCOVER - lube [y - v - o v o oo o i e e i e e, 3
9 132- 77 PIN - ratter 5/32 x 1-1,4" - -« o C o o el i e i e e s 2
10 C 12875 WASHER - wheel spindle - -« - o e v v oo oo e o v i e e e 9
11 A 30881 WASHER - wheel Spaeer - v v o v v oo v cwa e inio i m o cn oo 4
12 187- 1046 BOLT - 38" NC indented hexhead -+ ---x- -0 ]
13 C ' 12102 BALLJOINT -1 2" R, H.thread - « - o o o o o o o oo 000 o e e 2
. 14~ 182- 23 LOCKWASHER - 12" zinc plated -« . . - -0 o oo oo 3
15 129- 125 ¢ NUT - 1;2" NF hex R. Hothread - -« oo oo oot 6
16 129+ 325 NUT - 1,2 NF hex' L. Hothread « o v v v oo ottt i i i i i i we e 2
17 C 16384 TIE ROD . - . .. e e 1
* 18 C 16401 ROD -drag link - - .. .. ...... - S 1
] 19 NSS PIN - axle pvotdorder C22278 and C22568). - - - - o0 o i o e e oot 1
20 219- 17 FITTING - Jubt - . o - o i i it s i i e v nan e nme e 2
i s _
Printed in US.A. March 1993




| CASE 220,222, 442 AND 444 COMPACT TRACTORS 41

~ . - )
| STEERING GEAR :
\\ .
"REF. PART NO. ; * DESCRIPTION - REQ'I,
1 C 16945 CAP - <teering wheel (also order [2] C18017 clips) e e 1
N 2 C 18014 . WHEEL - steering, 220 (used prior to S/N 9647434} . . .. . ... .. 1
2 C 18014 'WHEEL - steering, 222 {(used prior to §,/N $649226)}. .. .. .. ... 1
2 C 18014 WHEEL - steéring, 442 (used prior to S/N 9650702) - < - < .. ... 1
2 C 18014 WHEEL --steering, 444 (used prior to 8/N 9652573) . - « - o - v .. 1
2 C 18014 . WHEEL - steering. 220 (used 5,/N 9647434 and After) « e v ecmen. 1
2 C 18014 WHEEL - steering, 222 (used 8N 9649226 and after) « « v o o o o o 1
2 C 18014 WHEEL - steering, 442 fused SN 9650702 and after) - . - - .. ... 1
2 ¢ 18014 WHEEL - steering, 444 (used 5/N_ 9652579 and after) --------- 1
3 131- 356° NUT - 10€K 5/8 - = v = e e v e e e e e e e e e e e e a e '
N 4 C - 16200  SHAFT -steering-- -« st imirenenonnnn- e e
5 C 16644 -SUPPORT - steering gear - « « - - = - 4 o o v v v v o oo
6 C 14200 PIN-pivot - -5 v - s v m s o m s it mma e m e m o a e e r e
7 C 1420 WASHER — 8hiIm- - » « = = - - v e e e e o e i e e il i e aea .
" 8 131- 1112 NUT -jam 34" - - - -« - v oo oo e o ‘ .
_ 9 195~ 2021 WASHER-~ -« - - - - o f o e v e m e i e i e i -
' ‘10 1982- 20 LOCKWASHER - 5 16" zin. platéd ‘
11 113- 103 - BOLT - 5/16" x7 B NC hex - - - - - - . -.
12 C 14990 GEAR - steering, - - - - - - - - S e e ‘
13 113- 206 BOLT - 378" x3 47 NC heX - - = v r v e m r v i a it et o e e e e aw
“14 152- 21 LOCKWASHER - 3-8« - - - - - - i a e i i i i i
15  195-" 2069 WASHER - 5/8" zieplated - - - - - o - v alw v winn e i oo
16 C 15036 BUSHING - flangcd uvlon f e e e e e ek e e e e e oo
17 126- 16 KEY - Woodruff 3 168" % 3.4« o« v vt iiaeeaon f e e
18 € 24098 . TUBE - steermg - - - - - - - - e e e e e e e e e e PR
19 219- 404 FITTING - Iubc 457 - - - - oo o o e i et
200, C 12975 COWASHER - 5787 - - - i e i e i i e e e e e e e m e a e a e
21 C 18017 CLIP - tinnerma oo vita C18014 _tecring e

hY

Printedt in US.A. : ' : March 1993

. ' .
'
' 0 > ]
. - . . - - .
- : ' - . . ’ .t )
% s .
, A .
. e . . n . * , - N )




~

’ CASE 220,222,442 AND 444 COMPACT TRACTORS 43
! N 1
i S ' BRAKE ASSEMBLY
{ - ’ ' ' . ) R
S REF. PART NO. ’ .DESCRIPTION S REQ'D
¥ 1 C 18152 . PEDAL -brakes - - -“nrc-rreemossnmaannacrsnac-.a. 1
i 2 € 12975 . WASHER - brake shaft - - - == - - -+ I RN feeeean 1
E 3 132- 336 PIN - cotter 1/8x1-17/2" «= v s cuwnna. ceamae e
4 C 18370 - SPRING - pedal refurn =« = = === c s s s - o s mmanm b onnnn- 1
- 5 131- 164 NUT - lock 1/2""NC hex - ==~ ==«=«-or- R R o
6 C 18147 . -LEVER - hrakelock «-----vsssmewnans feere e 1
7 C 16379. SPRING - brake lock =« -z-- -+ re-cacmvonvennnn e e 1,
a 8 C 14946 _ ROD - brake (220 & 222)~-~= = v - -uvn- e e 1
8 C.,h 14945 ROD - brake (442 & 444)-----+--- - N <1
9 195- 104 = WASHER - 7/167------~ N IS IR A 1
10 -132- 310 PIN -cotter 178 x 17 === = - mmere s s am e s st nnrm e 1
11 213- 4 CLEVIS - 3/B" r-rccmmm e s e e e i v e e s B 1
iz 141~ 4 PIN - clevis = === =~ - e e e e i asss i nrm e 1
13 132- 321 PIN - cotter 332 517 == v - v v me i i o i o m s LR
14 C 13863 ARM - brake - -« - B 1
15 138- 96 PIN - roll 3716 x 1" =« - - = TN e e emiaaiiaaaa ]
16 C 13866 . SHAFT -hrakp - ---=------ -« vt onmvancoa, Eeimm e 1
17 € 14187 BAND - braKe=- -~~~ === ¢F =« «necasueuunn PR came 1 -
18 "C 13526 DPIN - leviSe =~ ==~ = «amwrsrsuocn s ussassasns EEEE 2
L]
"FRONT AND REAR WHEELS -
: ' 220 442
- TN e : . 222 444
' ‘ 1 C 24435 WHEEL - rear, 5bholt - - - - - r - oo vmu i vna se- 2
.2 .C 10314 BOLT - rear wheel = -« o - emrww e cimiia s 10
3 C 24433 WHEEL - front {includes bearings)= « « « « « ~ 2 2 =& v v v u o - 2 2
4 219- 403 FITTING -Tubg = - === === cucucn-uan. e 2 2 .
x 5 C 12110 'BEARING - wheel, Imner = - - - - v s v oo v oo van - - 2 9 .
6 c 12111 BEARING - Wheel, Outer = - - mrommm o v aacuwnan. o S S
7 C 12370 CAP - plastic. frond - - - - - == v v v s v v e 2 o
8 A 170185 CAP - hub, rear foplional) - - - -« - o v oo as e e e e 2
9 C 24438 WHEEL - rrar, 6 bolt - - - - - o v o n o - e e e - - 2
10 A 30064 BOLT - rear wheed - - sz - - - v - vvmm o ian oot R 12
. 11 A 70062 CAP - bub front wheel foptiomal) <+ v v w oo ool 2 2
2
f -
« Printed in U.S.A. : ' . March 1903 - 0N




' s ~
'

¢
] '
'

CASE 220,222, 442 AND 444 COMPACT TRACTORS 45

. IMPLEMENT LIFT .

. REF. PART NO., , DESCRIPTION = REQ'D
X ' 1 C 17318 LEVER ASSEMBLY - implement 1ift . . . . .. ... ... ... S |
2 219- 404 FITTING - Iube 45 .« o ittt m e e it it e e e mvanmarannnn 1
' ) 3- C 16741 ° ° ° ROD - height adjust . . . ... ... e e e e m e am e 1
= T4 C 16751 KNOB - heightadjust .. ... .0t nein e N
: 5 C 16750  ARM - indicator .......... e e e s e 1
+ 6 C 17249 "BRACKET - rnounting t0p « ¢ . - wre o - . - e wenanee vene-1
7 - C -17250 - . BRACKET - mounting bottom .. ... ........ P e, 1
B 113 221 CBOLT - 3/8X7/8"NCREX s it s e e e et s cacrne s 4
9 131- 178 NUT - lock 3/8" . ... ....... e n et R |
10 C 1714 LIFT - latch .« o o v cn o e mmemeaamamaa e R
11 164- 42 SCREW - 5/16 x 1-1,4" flat head socket . ... -... Pl el 2
' 2. C . 17281 CSPACER - latch ............. e e a e e P4
13 C 17067 ‘ROD - lift:lever push . . .. ... .. el e el e e 1.
14 .C . 14525 BUTTON - thumb. .l . i it it it e ot e e e m s e eenann .1
15 138- 2054 - PIN - spirol 5/16 x 1-3/4" ... . .... e R |
‘16 C 15564 SPRING - lift lever .. ....... S |
17 195- 521 © WASHER - 3/8 x 11,1687 OD. « . 0t i e e e amme amme e eeea s g -
©718  C 18144 - BUSHING T2 te v v S v me e v n s e e e e e 1
k]
DRAWBAR AND TOW HITCH
1 C 13360 DRAWBAR . .. ..o inenan. o e 1
2 192- 23 LOCKWASHER - 1, 2" zine plated . . .« -0 v o v o mmn e e e 2
3 113- 424 BOLT - 172 x 1" NC hex zmne plated - . oo o oo i aaon .. 2
' k]
!
,q i1 r
| |
P I
Printed in US.A. - ’ . March 1993




- B ‘CASE 220, 222, 442 AND 444 COMPACT TRACTORS 47

K] : .
N TRANSMISSION AND FINAL DRIVE
"REF, PART NO, DESCRIPTION | ' REN'D
1. NSS . CASE - transmission(order 024843 and C24802). « - v e o o o o v 1 W 1
- 2 C 12713 BEARING - flange -« vt v v v o e scnaceasnnenn . B
3 C ' 16744% . BEARING - flanged . .. i s cuennnancnnsa- e e P
4 D 31945 SEAL-axle «...... eea e i haeaa e 3
5 C 13241 BEARING - sleeve « v e v v v u- e e e e i e e e 1
6 C 13385 BEARING =BI€EVE .« o nvvncanrmnnnn !
Ty 221- 4 . PLUG - filler and drain 1 2" - . ... ... imae s e e 2
! P 8 C 13266 SEAL - Shift 100 - v @ ¢ @ o e s e et e i e e et e m e aamanen 1
' Pral 9 C 13211 BEARING - roller, input shaft '« . « o oo o v i it iwou A
’/’ 1 10 'C - 12723 CAP-shiftrod ......0.......c... ... P |
- - l 11 € 16699 SHAFT - axle, short RVH. {220 &'222) .......... e -1
. 12- C 22638 SHAFT - axle, short B.H, (442 & 444) .. .. ... . ... femeeee 1
! . 13 . C_ 167000 SHAFT - axle, long L.H. (320 & 222) .. .eenonn.uun. .1
, 14 C7 © 22637 SHAFT - axle, long L.H. (442 & 444) .« . v vccmmennnnnnn. 1
1 15 B 52144 RING - retaiffer, axle’« - « v v e v v v i i o i i it a i a2
N 16 C 12554 SHAFT - transmission input (220-& 222) S
1- < used with C13047 motor, 20 tooth « - - oo v v o oot e e e 1
: 17 C 14199  RING - input shaft seal (220 & 222} used with C13047-motor - .. 1
1 18 T 36441 BEARING - thrust (220 & 222) -« e .o oL e e m e e e e e 1
i 19 C 14656 RING - back-up (220 & 222) used with C13047 moter -« .« - - .. 1
} 20 C 13212 RACE - thrusbbearing (220 & 222) . . ...« .o oo L. 2
21 C 12725 FORK -shift ... ... e e e e e m e e e 1
22 C 16339 ROD - pear shift - .-« o0 it i i e e e e 1
23 G 14168 RING - retaining -« -« - o 0 o o i e e a e e e 2
24 C 14644  GEAR - cluster input {19 tooth'spline) ............o 0 1
24 C 12553 GEAR - cluster input 1220 & 222) used with C13047 motor )
' . 20 tooth spline ... .. .. e e e e e e 1
25 C 12551 'GEAR - high 41 tooth ... ... ..... e i a e -1
26 C_ 12552 GEAR- low 55tooth ... .. . e L1
27 C 16295 - KIT - duff., case (includes Ref, 34 and 35 .............. -e 1
C 24192  KIT- pinion and side gear  .......... .. e e 1
29 NSS GEAR - differential pmnion .. ...... e -2
30 NSS GEAR - diufferential ... .. T -2
31 C 12559  WASHER - punien thrust | | L . L .. . e e e e 2
32 C 12560 PIN - ifferential cross | | . . . . . L . e e .. 1
33 R 17820 PIN - differential cross lock | . ... . 1
. 34 28 680 SCREW - 3 §x4-3 4" NC hexvcap _ .. .. i . 4
35 131- &b NUT - lock 3 8" NC hex | o 4
6 C 12718  WASHER - differential | . & .. .. . e e e 2
7 . C 14223 WASHER - SPaCCT L . . e e e e e e e e e e e e UAR
38 C 12965 GEAR - brake wdler . . ... .. ... e e e 1
. 39 C 14222 RING - retamner, brake wller | 0 . . ... .. ... ... 1
40 C 13261 BRAKE DRUM | | L il i e e e e e e e e 1
41 126- 128 KEY - Woodruff, brake wller . . . L L. 1
42 C 13196 GASKET - transmission cover . . .. .. ... ... .. e e e e 1
‘43 C 13197 -~ COVER - tranSmiISSION & . ow . 0 m vttt e e e e e e e e e e e e e e e w s 1
44 - A 50096 - BREATHER - transmissiom .. .. .. .. ... ... .. 1
45 192- 19 LOCKWASHER -1 4~ e e e e e e e e e e e e e e e . 6 -
46 °© 113- 1 BOLT-14x1 2°"NChex ........... R, 6
47 138- 319 PIN-voll3 16x1-1 27 (... ... ... . cie... e e e 1
48 C 14919 WASHER - special, sham (01571220 & 2220 . .. ... .. ... ... UAR .
. * Use C12540 bearing prior to S/'N:
; & ' 220 - S/N 9647434 :
» - 222 . SN 9649226
442 - 5/N 9650696
r 444 - 8'N 9652551 - ‘ .
‘ Printed in US.A . s . March 1993
' ) ) v;
+ -[ T f
D o . o




USED ON MODEL 220 PRIOR TO 'S/N 9649062
USED ON MODEL 222 PRIOR TO 5/N 9647203

|

L

CASE 220, 222, 442 AND ‘444 COMPACT TRACTORS 49

46

46

EF."PART NO,

C 15335
113- 207
114- 200
1928 21
W 5063-5
C 15726
C 17298
C 15481
C 17236
218- 5007
218. .5062
218- 5007.
C 14195
214- 8
C 14245
C 16101
¢ 11529
C 11545
A 70100
173- 215
129- 504
C 16689
C 16686
C 16690
. C 16687
C 17898
218- 5107
218- 5007
NS3
NS5
171- 247
131- 351
218. 5062
218- 5007
C 17354
‘C 16697
C 16697
C 14655
C 13047
166- 8
A 3009%
A 32190
C 16261
A 27410
186- 24
193- 29
C 14619
- C 16794
C .- 16794
C 16793
C 16793

Printed in U.S.A.

HYDRAULIC SYSTEM .

DESCRIPTION

REQ'D
SUPPORT? - ‘pupip mounting - - - -- IR R LI 1
. BOLT -.3/8 x 1" NC heX, SUPPOTt MOUNLING « - = = v == = = = + = « - 4
BOLT - 3/8 x 1" NF hex; pump mounting s« -eca v aa i 2
LOCKWASHER - 3/8" zinc plated - - -c-0- .. SRR
. KEY - square 1/4 x 3,/4" (220,222 & 442} -« o - v s m o n S n e n, 1
COUPLING - pump (220, 222 & 442} {Rep:.urs page 51} -------- 1
COUPLING - purnp (444) (Repalrs page 51) -~ - - - - I I R 1
PUMP - hydraulic rRepaurs page 51) - - - - - a- . e e e 1
FITTING - hydrauhc 3/4T x 7/8" "O"RING, pump and valve .- 2
Q" RING ~ 5/8" for C17263 fitting - » » » « - - N 2
FITTING - hydraulic 5/8T x 7/8" "O" RING, pump pressure --- 1
“O" RING - 5,8 for C18321 fitting - - v s a s e waaaaan RIS |
EXCHANGER - heat -« scscens-nn-. B T 1
CLAMP - hose = « =« - v ra - I T LI T - B
HOSE - rubber 3" - -« v - v n v - o - & I R R e e e 2
RESERVOIR - hydraulic 0il - -+« - - -« o oo uon. R -1
. CAP - reservoir with insert - « - - - -« - - o r o m it e et a e i 1
INSERT - reServoir Cap « -« = cn « oo e o rem oo nagtaennns 1
STRAP - reservoir mounting « - - - = v o - o o oo i i w i w i n e ot n s 2
SCREW -1,4x1-1. 4" round head maching = < - - = - = =« v = = =« » 2
NUT - sguare 1/4" NC zinc plated « « = v v v o e e i o m et e a i i 2
TUBE - hydraulic, pump to tank - - - - - - T T TSI 1
TUBE - hydraulic, pump to valve -« s« e cvnn-n- I B
TUBE - valve to heat exchanger - - - - -« - . - - EICICIT R RN 1
TUBE - valve to lower motor port (442 & 444) - - - - - - -« - o - 0 1
. TUBE - valve to upper motor port (442 & 444} -« - - - -+ - - - ... 1
FITTING - motor port, 907 elbow "O” ring =« « = v v e v ce o o n 2
"0 RING - 5/8" for 218-5107 fittIng « - = = = =+ = w o o v v o - o 2
VALVE - hvdraulic control, single sponl (220, 222 & 442) -
{Repairs page 53) (Order C22020 kit, page 53B) -« ==« o oo - - - 1
VALVE - hydraulic control, two spuol (all models with
hydraulic 11It) (Repairs page 53)(Order C22019 kit, page 53B‘ 1
SCREW - 5/16 x.1-1, 4" NC flat head ma(‘hme ------------- 2
NUT - lock 516" NC‘ heX « - m v e s e e e e IR 2
FITTING - hydraulic valve 5: 8T x 7, 8 O RING ----v----- 3
"0 RING - 5/8" for 218-5062 - - - - ..o ... TR 2
KEY - sqyuare 1,4 x 1,27 (444) -« - v o mm oo i o i iii o 1
"MOTOR - hydraulic, 220 (Repairs page 57) (Used
BMN/86490682 and after) <« e e - oL e 1
MOTOR - hydraulic, 222 (Repmrs ]_)"l"&‘ '37] (Used .
S/N 9647203 and a_ftel) """""""" . v -1
MOTOR - hydraulic, 442 & 444 (Repairs page 57) - 1
. MOTOR - hydraulic, 220 & 222 (Repairs page 55) - 71
REW =~ 1,/2" x 1,-1;4" NC flanged 12 pt,-- oo« v ¢ =0 ... 4
SEAL - motor to transnnssion case (442 & 444). - . .- ... ... 1
- SEAL - motor to transmission case (220 & 222)- . - . . L e 1
MANIFOLD - hydraulic motor (220 & 222} - « - - - + . .. I
"0 RING - manifold to hydraulic mdtor (220 & 222) ------- 2.
BOLT ~'5/167-x /4" NC flanced 12 pt, + + v v v v ee v e v v e w e . 4
LOCKWASHER - 5/16" internal taoth - -« .. .. St 4"
HOSE - rubber 4 - = s s e e v e i e i e e 1
TUBE - valve to lower miotor poxt 220 {used S;’N 9649062
) “and after} -------------- R LI A - 10
TUBE - valve to lower 1110t0r pmt 222 (uqed S/N 9647203
" and after)- c - - - R T IE T S N
TUBE - valve to upper motor pnrt, 220 (usod S, N 9649062 .
ancl after ) ................................. . 1' .
TUBE - valve to upppr motor pmt 222 (used S/I\ 9647203
r-lnd a_ttEI) ................................ 1
March 1993

T o e e



-

CASE 220,222, 442 AND 444 COMPACT TRACTORS 5t

-

SPEED CONTROL

REF. PART NO, . DESCRIPTION . REQ'D
1 A 37247 "~ XNOB - speed coutrol === -~ B I R R I IR I 1
2 C 12093 BUSHING - lever----=*+**---- R LI -1
- .3 C 16162 LEVER - speed control = *=~------"- Frtt e s a e 1
.4 -C 178612 SPRING - compression® === ="-* A L B L BTN 1
: 5 C 21518 .WASHER - oilite = ===~ -~---" A I LI I 1
8 C 16412 _ROD - control® - == rs=mssmanee o R R 1
7 129- 102 NUT - 5/16" NC hex, zinc plated = == == -+ r-meocccnnnn )
8 C 16683 JOINT_ball--'---:-unuh-nn ------------ _--.'-.--.'1
9 131-- 176 NUT - lock 5716 NC hex, zinc plated = = ==« - == e s e o vun v 1
"HYDRAULIC PUMP AND COUPLING
1 C 15481 PUMP - hydraulic =~ """ ---=-c-r=--- S R seeee 1
“T2.0 F 53109 PIN - dowel " "=~ - semmsovrnea B -2
3 C 15730 COVER -year = -~ ~"="-""- e 1.
4 C 15731 . GEAR ASSEMBLY - driven -----=-=-=~=-- e 1
5 C 15732 TCQURING et A 2
6 C 15733 - - BODY-pump - ---° A R “ee 1
7 C 15734 . . COVER - front - -~ --"---- Teee- IR R |
8 C- 15735 SEAL - rotary == > n- - mcrsemss e R -1
9 C 18384 GEAR ASSEMBLY - drijve - """ - - == wamnnaiu. g
10 C. 15737 PLATE « wear = : = s ----=----- T s 1
11 C 15738 ~ SHIELD - heat ~ ===~~~ S SRR T 1
12 C 15739 GASKET * - ~~-" -~ R 1
13 C 15740 : SEAL - """ e L L T I TR 1
14 113 11 BOLT """ ==="~ L IO e e g
15 126- 111 . KEY - 1/8x5/8" Wondruff = --srresesie oo i
-1 C 15728 COUPLING - pump (220, 222 & 448) - - ~----»~-=-~-- -~ R 1
Y16 . C 17298 COUPLING — pump (444) =~ - -n- -~ =----- R 1
17 NSS ' HUB - (order jtemy 16) - - - - - =~ - R e 1
18 NSs - HUB - (order jitem 16} - - - - -~ =~- -~~~ ST e e 1
19 A 70112, ‘ SPIDER - (for C15726 coupling) -~ -~ - - === - - -~ |
19 C 15036 - SBIDER - {fur C172%48 coupling) * - """+~ -~~ e 1
20 83- 55 SCREW - set 5¥16 x5 16" NC socket head - - -7 ===~ - - - - 2
.
g
~
N .
™
A
AN
*y
AS
Printed in US.A~ ) - March 1993




i s ST . .
] N - . . .
52 ' ' ! CASE 220,222, 442 AND 444 COMPACT TRACTORS 853
& A , , ! . - R . B .
(T HYDRAULIC CONTROL VALVE C 16493 (TWO SPOOL)
L L e . . N o . .
L i ) . - ) ' 7
e L REF. PART NO. DESCRIPTION : L REQ'D
N NES3 - VALVE - control, two spool (All models with hydraulic 1ift)
) : (Order C22019 kit) (repairs page 53B) c e oo vnewen. |
1 A 60273 RING - FetainiDg « « « =« =« e nsvamuannannnrssn et 2
2 NSS ) SPOOL - motor (Order C22019Kit) v v e e s e e v crwacavaaa |
. 3 - NsSs SPOOL - float (Order C22019 kit) carraenas s 1
4 A 7982 . SEAL - spogl- - - - - P arsasr e ascaanans Peeeaaaa 4
. 5 NSS BODY - valve {Order C22018 Kkit) 4 +cvwrmmeenmonannnn 1
6 211- 9 BALL - Steel 5/16™ « « = o n < n e ncwnsnacamearnnan- et
7 'C 17432 * SPRING -~ relief « e s s asaescannnencamasnan e .e 2
8 C 17433 SCREW - reliefadjust ~s s v e e mcnmm e ncanseannns na 2
9 C 17435 - GASKET - reliefadjust cap « » = m = ca e s v ammaan chacas 2
10 129~ 531 CAP - adjust SCTEeW « s cvnnns- R T creen 2
= 11 C 17439 DETENT = 8pO0l = -« t c e r e v e iomcnnannesan fmearaal
12 C 13200 SPACER -detent « « - =« v v o w s nenans e m e B
13 C 17441 SPRING ~ detent return - - - - - - e e m e e aaa 1
14 C. 17440 WASHER - refurfic - « - =+« vcnnno e e 1
15 € 17445 SPRING ~ relief, tapered « - - v« o v o i i i cle i i i e 1
16  211- 7 BALL - steel 1/4" «cc s m i e i ettt vimam s s e s n e §
17 C 17438 COVER - detent «vaemeccnnronannnencnnannnns |
18 C. 17443 P SCREW -~ defofil « - n o« oo 2 " oo mmna s eanmusannanas )
19, 'C 17444 SPRING ~ detent " « - a'- v - s e e s e e mun s T 2
L2000 .169- 114 . SCREW - ¢OVET » - » - « - et rcamaaamem e 2
21 221- 841 . PLUG - pipe « - - « » « e e e

. HYDRAULIC CONTROL VALVE C 16492 (SINGLE SPOOL)

NS3 VALVE - control, singlé spool

| {Order 22020 kit) {repairs page 53B) -« « =+ = r v o m - n 1
| 1 A 60273  RING - Tetaining =«  e'v e« neconcomnon- R 9
| 2 NSs SPOOL - (Order 22020 Kit) =« = v v e v meveamm e an e o s 1
3 A 7982 SEAL - spool et .. e, e e 2
4 NSS - BODY - valve (Order C22020 kit) -« - - - - v « -« hm e e m e i
5 211-- 9 BALL - steel 57167 - v« - - oo U 1
6 C 17432 SPRING - relief - « « c « « o« o mewn o n e e e e e e e — e ‘1
- C 17433 SCREW - rellef adjust .- o v o oe e cnunnn e 1
8 C 17435 T GASKET - relief adjust ¢ap - o v v e s m e m i e e c i e e e e 1
o9 129- 531 CAP - actjust SUTEW « o o c ot e v e e m i e e i
10 221 841 . PLUG - 14" couoooucooononnn.. A, 3
11 221- 843 PLUG -3 8 - . it mnr e e e e e e e e e e e i o
: Printed in US.A. . S March, 1993
, @& ’ v ’_/ - 1 e
; “




5 | . : L CASE 220,222,224 AND 444 COMPACT TRACTORS 538
53A : ‘ . o S = !

C 22019 HYDRAULIC CONTROL VALVE KIT (Two Spool)

e ﬁfm? P ' . . J{FOR REPLACEMENT OF C16493 HYDRAULIC VALVE}
Ve i ’ o
REF. PART NO, DESCRIPTION - . REQ'D
92 c 21496 VALVE - control, tWo pool eevevvrennvennes O |
1 A 60273 RING-refammg.. ..... . cnneases ‘2
2 N85 ' SPOCL - motor (Order C21496) ....... I |
. PR | NSS SPOOL - float (Order C21496) ......... B |
g Y w 4 A 7982 SEAL -spool ........... chacerasvena ceersa: 4
~ ~ " B NsS BODY - valve (Order C21496) ......... B
S . 6 201- 9 BALL - steel 5/16" ....... e 1
’ 7 C- 21507 SPRING - relief .......c0vennune esevenaenn s 2
(19) . . 8 C 17433 SCREW - relief adjust ......... e meeenenenen .. 1
, 9 C ' 17435 GASKET - relief adjust ¢cap ....... ce et e et 1
m - ‘ 10 123- 531 CAP - adjust 8CTeW ..o uvuvrvoeroon s revasenesi 2
11 C 17439 . DETENT «5p00l  ....cuvcvnnnann B |
12 C 13200  SPACER -detent . ueevcevveennnuionsoannsenns . 1
13 C 18850 , SPRING=-detentreturn .. ........... sreserenenas 1
14 C 17440 © WASHER -refurn ......cv00. R R |
15 C 21505 . SPRING - relief ......... et aaae Cerrrsensan “o1
.16 211- 7 BALL-5steel 1/4" & uivtennncaan, crr s 3
: 17 C 17438 COVER - detent ....... v raaas “eenens ser v 1
‘ 18 C 17443 SCREW ~detent . ......00000aman veseraraeanaa 2
, 13 C 17444 SPRING ~ detent ....... v Eececsenanraarrarnsaa 2
20 168~ 114 SCREW - cover D T T T T A 2
21 221- 41 PLUG-pPIpE e iiinieronrrananas Feeenamennna 1
22 C 21506 RETAINER - ball seat ..... Tt e esena e P |
23 C 21509 SBCREW - adjust, relief ......... teeemres e 1
24 C 21508 ) GASKET adjust cap ... ... eii it it et 1
25 . C 21510 CAP - adjUSt BEFEW o v v ve vsve v e v ncvnneeensdss w1
2 C 18025 JOINT = ball it iiiiitte e ennenncncnenonnnensn 2
27 129. 122 NUT - 5/16".NF hex, zinc plated ........0iieriniannnn 2
? 28 C 18742 ROD - COMTOl vt ittt eineneneaenesesnrenaneenss 2
29 "132- 26 PIN - cotter 3/32" % 3/4" & .1 iiiin it ereneonsennsen 2
30 195- 521 WASHER « 5/16" ... iuis s oe s e eeennessieenennn. 2
C 21504 KIT - relief (includes items 6, 7, 22, 23, 24 and 25) ........ 1
C 21511 . KIT - relief (includes items 8 9 10 15 and 18} ..., 1
C 18851 . KIT - detent (inciudes items 11 12 13 14 16, 17, 18, 19 and 20) 1
@ c 22020 HYDRAULIC CONTROL VALVE KIT(Single Spool)

: {FOR REPLACEMENT OF C16492 HYDRAULIC VALVE}
¢ C 21495 VALVE - control single spool .......... LI I y 1
1 4, 60273 RING - retammg .......................... a2
2 NSS : SPOOL - control {Ofder C21495) v vt v v o v e e e e rnnss 1
| 3 A 7982 C OBBAL = 8PO0l L, it ie i ecaae e ieaeee., 2
| - 4  N8S " BODY - valve (Order C21495) ....... e e et 1
b 211- 9 BALL - steel 5/16" .. uvrenn e ennnrennnnnsn. Sees 1
6 C 21507 SPRING - relief ........... e s s ens ‘e e e eaes 1
N 7 C 21509 SCREW - reliefadjust ... uiininnnecenneeeneess 1
8 C 21508 GASKET - relief adjust cap ........ S esrenenares 1
8 C 21510 CAP - adjust SCrew * 1. it in it e nenrnonnnsees w1
10 221- 841 PLUG = 1/4" ittt et ennennseanneaneeienens 1
“a 11 " C 21506 RETAINER - ball seat wuwvwuw... Tereese s n e . 1
12 ¢C 19025 JOINT = 0aIl 4 it ittt tamenvrnsensncooesonannns 1
i3 C 18742 ROD - COntrol ittt ettt et esnenenscnecanonss . 1
14 129- 122 NUT - 5/16" N.F. hex, zine plated ..... teanaa . ees 1
15 195- 521 WASHER - 5/16"..... .......... s es e rer et e 1
16 132- 26 PIN « cotter 3/32" X 3/4" . .u.iniiineenennnens, N
Printed in U,5.A. ‘ . ' September 1978




' . CASE 220,222, 442 AND 444 COMPACT TRACTORS sSs
” . ' HYDRAULIC DRIVE MOTOR
o > . o .
\ _ REF. PART NO. - DESGRIPTION S REQ'D
’ | C 13047 MOTOR - hydraulic drive (220) (used prior to S/N 9649062)« « o+« « 1
- 1 C  13047- MOTOR - hydraulie drive (222) (used prior to S/N 9647203)- - -+ .1 .
, - ) 2 C 14818 PLATE - mounting - « « s s oo s sauwonmca satennansnensaal
| 3 166~ 524 SCREW - cap, ferry 5/16 x 7/8" NF. s s s e e s e i i nn w11
| - 4, Nss WASHER - back up (See Ref 24) “ e v e'evnovrunn.. R
| . 5 NSS QUAD RING ~ mounting plate (See Ref. 24) « e vnnuwenuw.oi1
I 6 . NsS . "O" RING - mounting plate (Seez Ref. 24) . . . ... T |
I . 7 C 14B1% - WASHER ~thrust (See Ref. 24¥ - - v n e ot i i i vttt ernnnnl
| . ' 8 C 14818 SHAFT AND HOUSING ASSEMBLY ++seovnnanencnsasal
1 . ’ ) 9 A 72034 "PLUG-hDUSING «» = s eneesccnananacenannnasnennal
1 10 NSS ° "0 RING - houSing plUg » = = » = s'sc e s nmvmenononennnsal
. , 11 C 14819 COUPLING - drive for C13047 motor «» « - . - feveeaan .1
a /712 ¢ 13962 SPACER - cOUPLING « » « = = » o s = = e !
. 13 NSS "O" RING - housing to spacer plate (See Ref. 24) v ... 2. .. 1
- 14 C 14784 PLATE - spacer-«-rsnnssensa L I N 1
) ' . 15 NsS ,''O" RING - spacer plate to geroler (See Ref, 24) - ... v .. .. 2
i 16 A 27410 "O'" RING - hOUSINg= « » + + = =2 = =2 a-a.un e ieiaieaa.2 -
. 17 138- 134 PIN - roll 1/4 X 1" « o -« - - N e S 4
18 166- 535 . SCREW - cap, end 5/16 X 2-1/8" NF - - st vt v meemneeenn T
18 C 14783 . CAP-endn v .. s e, S eeal
20 C 14301 WASHER - end cap - « ==« =+« - e menaaa e . T
C 14822 KIT - geroler (For C13047 motor)- (220 & 222) + v e vn acenemn. 1
21 Nss HOUSING ~ roller geroler - -+ .eumaeno- Cher e 1
22 NSS GEROLER - - - -~ . . P s e anae P, aeeaa e R e e 1 - !
23 NsS  BROLLER - v escernaann S, e e i 6 |
24 C 17811 KIT - "O" RING AND SEAL (Includes items 4, 5, 6, 7, 10, 13, |
: ) 15, 16 and 20, Also items 17 and 189 onpage 47). .. ....... 1
\‘- -
: v
: . Printed in U.S.A. & March 1993

T




|
: o _ ‘ i : CASE 220,222, 442 AND 444 COMPACT TRACTORS &7
56 : : A : : B
= . HYDRAULIC DRIVE MOTOR

; REF. PART NO. DES CRIPTION - " REQD
' C 16697 MOTOR - hydraulic, 220 {used §/N 9649062 and after) « - - - - « -- 1.
C 16697 MOTOR - hydraulic, 222 (used S/N 9647203 and after) - - - - = -« - 1

C 14655 MOTOR - hydraulic, 442 & 444 ----..-- e et a e 1

1 .C 16516 RING - retaining- -« -« --«s -+ - P e e eresa-1
2 NSS- SPACER - (See KitS DelOwW) « - » # - « = s o e s cmemmecnunnnn 1

' 3 NSS SEAL - 01l {(See kits below) - - == = = o o v m e o v e s i e mnas I

4’ C 14827 HOUSING ASSEMBLY - 442 &£ 444 - - - v s e e s s s s e v nan - 1

© 5 C 14837 END CAP: vt oansannssonnenassbonsarsrssnenss]
6 NSS SEAL - (Sec KitSbelow) r e s o ensocancaassosoensnesd

T C- 14828 . SHAFT - coupling » «+ + v o v = = -+ - rresasecs e rserean]

. 8 D 72853 . DRIVELINK - 220 222 + - v - -neeuaannon D
8 C 14829 DRIVE LINK - 442 & 444 + - - e v e vuncunan. T

9 C 14830 - PLATE - WeRY e o an s snsswwasenaa s rs s st e . 1

10 C 18110 ‘ROTOR ASSEMBLY - 220 & 222 - ¢ ¢ o it e e v e s oreocnn=i}

10 C 14831 " ROTOR ASSEMBLY - 442 & 444 .. ...... se s e e 1

i . 11 NSSs _PLATE - manifold (order C24731 kit)e o = = = = s s v e e o v v n o 1

. 12 C 24731 KIT manifold (includes plate)- - - - -« v o IO |

13 C 14834 | COMMUTATOR AND RINGSET « « = - ==« + -« - R L 1

14  NSS RING - sealing (See kitbelow) = » <« e c ot i e meintaannns 1

15, C 18092 SLEEVE - 220.& 222 « 0 a s~ e - e b e s s e me e |

15 € 14836 SLEEVE - 442 & 444 - - - - - - R I smee e el
16 28- 662 . BOLT - 3/8" x3-7/8"NF hex, 220 & 222 - rncv v v vaaes
16 C 14838 BOLT - 3/8" Xx4-3/8"NF hex, 442 & 444 - - - - v v v oo o s st 7
C 19037 KIT - "O" ring and seal, (mcludes 1tems 1, 2,3, 6 14 & 1’?) . 1
- T 17 c 19212 - WASHER back up 010", T e 1

1 -
Printed in U.S.A. - ' March 1993

E""\'.. -

i




o

_CASE 220,222,442 AND 444 COMPACT TRACTORS ' 59

i : S .. €16852 STARTER-GENERATOR - N
NS s o " DELCO #1101875 (Order A 70202 Starter]
REF. PART NO. - 4 DESCRIPTION . REQ'D
1 R 15106 BOLT -through + -7 cerecncaceraceersnnnrcnacneans “e 2
. 2 A 43494 = .FRAME ASSEMBLY - commutator end « = s e s o - e caeeaaann. 1
3 192--. 20 LOCKWASHER - 5/16" «vcaseciveans R N P R
4 A 40702 KIT - stud {Includes item§'16, 18 and 19) v+ - v oo -aacvaadi. ]
5 A 72039 .  HOLDERKIT - ground Brush ---s-se-vacnsenraannanasl
6 A 72040 "HOLDER KIT - insulated brush « « «a v avan B |
7 A 172038 . BRUSH ASSEMBLY <« v cvevaceanaintaranacennonosas
8 R:. 15090 - ARM-brushpressure - « - e s s avsenasecoaas s rsna=aas . 2
9 R 16161 SPRING -~ brusharm « « ¢« « = a = =« “esaisssisanssasrenana 2
10 A 72042 COIL ASSEMBLY - field Ry Huv s o encanasnnennrnsncnnes 1
: 11 - A 72048 STUD - armature terminale s cceseassensseranecannnl
12 R 16147 BUSHING - insulated, armature st «.e-eeoeenearseswaal
;o 13 A 41927 WASHER - armature stud « ..o -a.. e ieeaaaaea Cer w2
‘ 14 129- 18- NUT < terminal stud 12-24 hex .. .. .. .. e esaeaeea e 4
. ‘ ‘15 192- 17 LOCKWASHER - terminal stud #12 ...... O " |
N g 16 R 16148 “WASHER - insulated, field stud (Order A40702) « . s+ vs ot 1
el ’ 17 . A 172043 ' COIL ASSEMBLY - field L. H.. . . . o nme v maa P e |
18 NSS . STUD - field terminal (Order A40702) .o c v v e v mcaaan 1
19 R 15077 BUSHING - insulated, field stud {Order A40702) - .. .. .. ceneal -
20 A 25447 INSULATOR - fieldcoil -« - v o o o s F et a s e s m e m e 2
21, A 40736 SHOE-pole..u.enennn et eacrasaaaanea s aee-1
22 A 40736 SHOE - POl e v e na s macuncnresancocanammanansnsasenaenas 1
23 A 43495 ABRMATURE « c c s s e e o s temstiacnannsnnsnneoans e 1
24 126- 111 KEY - Woodruff, armature » - « « = « =« = =2 e v v na I |
.25 A 42127 SCREW ~pole. «vacnaeauans e mee s ea e g
26 NsS BODY - starter, generator (Order CI6852) -« - - - nanan. .3
27 A 41959 ‘SCREW - 10-32 x1/2" round head + - - « « - - G emasameanaea 3
29 A 44433 RETAINER ASSEMBLY - bearing {Includes Refs. 37 and 38) . . - - 1
30 R 16170 GASKET -~ bearing retainer. - « « v v v anaccmenna S 1
31 A 43356 BEARING - ball, drive end « '« « 2 e -+ e et e reen e 1
32 A 72046 FRAME ASSEMBLY - drive ende - » =« = e e e cm st nnas R |
a3 A 72040 SPACER -~ pulley. « - - - - s a - u e —_—T
. 3¢ C 14344 PULLEY - starter, generator drive « c v« s v v e meeaaavsuaa 1
- © 35 192- 26 LOCKWASHER - 11/16" plated - -« v v vvencnennannens e 1
: 36 A 25546 NUT - armature shaft, driveend -« - s - s s e s s e i aaaor e .- 1
.37 NSS§ _ RETAINER - grease {Order A72050) - - -« v v v v mv e v invsnany 1
38 NSS . SEAL - felt (Order AV2050}. - « - v v+ Chtae e e me e Tee 1
12

Printed in US.A. ) March 1993




r . hd .
- CASE 220,222 AND 442 COMPACT_TRACTORS 61

A

A70202 STARTER-GENERATOR
DELCO 1101970 (Service Replacement)

REF, PART NO., - BESCRIPTION . i REQ'D
1 R 15106 . BOLT - through (Includes washery « » = -+ » =« =+« tresscasren
2 A 72104 FRAME ASSEMBLY - commutator end <=+ *+* I |
3 R 15087 . . RING - bearing retainer==+++-+ -« R R |
4 A 25461 BEARING - commutator end balls » « » =« «=se«r-cscrcnvecnny
5 A 72039 HOLDER KIT.~ ground brush=* « - - - * R R I |
] A T2040 HOLDER KIT - insulated-brush -« -=-- - - I R R 1
7 A 72038 BRUSH ASSEMBLY- + + = - » - R R
8 R 15090 . ARM- brush pressure ----==-«s«cs-msvscaass sasnreeen
9 R 16161 SPRING - brush arm == -=««=-»++- R R R
10 A 72042 COIL ASSEMBLY - field RH.» » -+ - » » caeiiseaan ce e
11 ~ A 72048 STUD - armature terminal » - <+« - rs2-2»2» T re e ane . 1
12 R 16147 BUSHING - insulated, armature stud= -+ +» =+ s+ 2 s - = 0o aaonn 1
’ 13 A 41927 WASHER - armature stud » ===+« -« =naasssmenanns cenaan
14 129- - 18 . NUT - terminal stud 12-24 hexe « ==« =« -+« » R R L. 4
15 - 192- 17 LOCKWASHER - terminal stud #12- - -+~ «~=~«-=-««= ceeanag
16 R 16148 WASHER - insulated, field stud == ---+------ R LTI |
17 A 172043 COIL ASSEMBLY ~ field LH, =+ rsrrrmemamcarnanans 1
18 N5 STUD - field terminal {See Ref. 40} ------+----:----.. 1
19 R 15077 BUSHING - insulated, field stud (Order A40702) = =+ ===+ ===+~ 1
20 A 25447 INSULATOR - field coil ==+ <=-==="-««--«-- ceeeeee 2
21 A 40736 SHOE - pole, plaip - =« ===« =sn-=-=-@erm-nre-- AL I 1
22 A 40736 . SHOE - pule, noticed .= == ===« s = st s mne s caacaas 1
23 A 72041 - ARMATURE - *" - ==~ s s e mc e et i amaancannan. e
24 126- 111 KEY - Woodruff, armature == -=== 2~ - smeusmmnnnn o 1
25 74- 610 SCREW - pOle - - < - sn -t roemusmennannen e, 2
26  NSS . BODY - starter, generator (Order AT0202)- - -----=-===~--+ 1
. 27  173- 237 SCREW - 10-32 x 12" rd. hd. = - = - - R LRI 3
28 192- 18 -  LOCKWASHER - 3,16 plated =+ ==+ - -~ - R 3
29 A 44433 RETAINER ASSEMBLY - bearing {Includes Ref. 37 and 38) - - = - - 1
30 R 16170 GASKET - bearing retainey * === - -+~ - m-cmmmmnnnns 1
31 A 43356 BEARING ~ ball, driveend -~ - "--~- s rremmnmonnn 1
.32 A 72046 FRAME ASSEMBLY - driveend ===~ --s--rcso-necee-nnn 1
33 A 72047 SPACER - pulley - = v === e s 2 s aan s auntaansanansan 1
34 C -~ 14344 _ PULLEY - starter, generator drive - < -« -« -~~~ RN 1
35 192- 26 LOCKWASHER - 11;16" plated- -+ ==« - =« ==c2amwunnu. 1
36 A 25548 ‘NUT - armature shaft, drive end- ===~ - ==+ «~ R Bt 1
37 Ns8 RETAINER - grease (Order A72050) =« - = = = - = = = = v o - IR i
38 NSS ' SEAL - felt (Order AT2050) = == == - - v« = v e s m e m i e e e 1
-39 7 NSS SPACER - armature shaft, inner- » = = - = =« v o v v v v v o s 1
406 A 40702 KIT - stud (Includes items 16, 18and 19) -« - - - -« -+ - dianov 1
Printed in US.A. . . S . March 1993




CASE 2220, 222; 442 AND 444 COMPACT TRACTORS 63
ELECTRICAL SYSTEM

‘REF. PART NO. DESCRIPTION : REQ'D -
‘ 1 ¢ 18005 HARNESS - wirg»---- = st seesaasaan Cedrsen e - 1
i 2 -Cc 1mer WIRE - ignition switch to solenoid (yellow B8Y) crerecenaiann]
’ 3 . C 14565 CABLE - battery to solenoid (red 10-1/2") « s e vverecarane.]

4 C 14566 CABLE - battery to ground (black 12"} =« s s s e e aanu RIS |
5 C 21993 ,SWITCH-neutralsa.fety--------------“---- ------ <1
6 C 14553 SOLENOID - start =---==cccccaeracenenas cearana ]
* 7 NSS _ REGULATOR - voltage, 12 volt (order 02422117 « =p= = = = ¢ 5« seea ]
8 C 16852 STARTER - generator 12 V. (Repairs page 59) Delco No. 1101875 1
8 A 70202 STARTER - generator 12 V. (Repairs page 61) Delco No. 1101570 1
9 C 14537 CONNECTOR - headlamp = # + == =-~c«rrosnnesan- !
10 C 17186 LAMP ASSEMBLY - warning, generator indicator - - - - secec=]
B 50213 BULB - generator indicator {red) «+-»s s =sv-s=nveensn- 1
11 C  2268M1 HEADLAMP ASSEMBLY - 12 volt (Repairs page 63) DI -- 2
12 C. 18197 BATTERY - 12 volt- ==« rdearmmrassratscantosennns 1
13 KO 231281 COIL - ignition 12 volt=~ ~* = - ==« === =a o> I IR I |
14 KO 232535 COVER - breaker contacts -~--*----=cs-au-cn-on-- I |
13 C 17275 WIRE - regulator ground to solenoid (white 7"} - -z ----cx. - 1
16 C 24301 SPARK PLUG - (includes gasket) - - - <= == - cs - -v-- e 1
17 A 27251 GASKET - spark plug = -=-=--~---~-- R I -1
18 Vv 34433 ° CABLE - hightension - =---------r-c -t ramtrcnan 1
19 KO 230722 CONDENSER »+--r - cresmcmmacm s adnnnannee R |
26 C 18115 SWITCH - PTO safety, 220 (used 5y N 9647856 and aftér} -.----- 2
20 C 18115 SWITCH - PTO safety, 222 (used S/N 9649590 and after) - «---- 2
20 C 18B11% SWITCH - PTO safety, 442 (used §/N 9650949 and after) « - --- 2
26 C 18115 32 5
21 C 19055 .1
22 223- 20 1
23 NSS
24 C 12684 1
24 C 12684 1
24 C 12684 1
24 ¢ 12684 KEY - ignition. 444 {used prior to “S/N 9652857) 1
25 .C  23839. SWITCH - ignition {includes key) used 220 5, N 9647623 and after) 1
25 C 23839 SWITCH - ignition (includes key) used 222 S/N 9643384 and after) 1
25 C 23839 SWITCH - ignition {includes key) used 442 5/N 9658013 and after) 1
25 C 23839 SWITCH - ignition {includes key) used 444 3/N 9652857 and after) 1
26 C 17783 . KEY - ignition {for C17796 switch) I I AT IO AR |
27 C 23839 KIT - ignition switch -~ ---------- -+~ R I -1
C 32407 KEY - ignition - « - = -+ 2=+ cn-no R LR 1
C 17808 DECAL - ignition == m=se- e omenmmemesmanl e 1
TAIL LLAMP
' (A20965)
1 NS5S . LAMP ASSEMBLY - flood and tail (order D70115}. « - v -« - I |
2 B 50255 MOLDING - lamp retaining .. ...... femea e 1
3 10934 SCREW-molding « - - - c o - s a -« v e s e el e e e e e 1
4 A 40855 LAMP -sealedunit. - -« - ¢ ot bt st v e e cnnnann .1
5 B 50223 BULB - red 15 C.P. 12 Vgl%e ........ R 1
6 B 50273 WIRE - switch -4 v o v v vu v f M r e e s e 2
7 173- 13 SCREW - Wir€ v v vicevaravecncnsnens e e veaea 2
8 193- 4 "WASHER - 1/4"10€K +1i s e o v v nuves P r et e e s 2
9 N8S SWITCH (order A43182 kit) . . .. . . ... oo 1
10 NSS KNOB - switch o 4 v 0 v o e e e mme e e e s e "1
11 A 39888 NUT - switeh © o0 v i i s e i i i i i e e e e e ns 1
12 10927 SPRING - terminal .. .......... e s e e f e 1
13 N38 | BODY . ... it tiiie e cesbcrtsrarssecevasesl
14 B 50283 TERMINAL - wire ...... G eaea O |
15 129- 105 NUT-1/2"NChex .. .voueaaareencnnens e S|
16 192- 23 WASHER - 1/2" lock . . v a v - v Chhr e st e e ae e . 1
17 10923 WASHER. - béaring . ..... s e arrane b .1
18 113~ 209 BOLT - 3,/8 x1-1/2" NC hex, zincplated .....% e vuvnn. 1
19 -192- 21 LOCKWASHER - 3/8" zine plated . ... ... e ncmnrennenn 1
20 129- 103 NUT - 3/8" NC hex, zinc plated . . . . o .o h et A |
“w 21 A 34048 BRACKET - mounting, taillamp .. .. .. s P |
. 22 A 43182 KIT - switch (includes knob) e e e e he e A !
< ' | . Printed in US.A. ' _ March 1993




CASE 220,222, 442 AND 444 COMPACT TRACTORS 65

- 64 X ‘ o L . - ELECTRICAL SYSTEM HARDWARE
! { . REF. PART NO, , DESCRIPTION REQ'D
' 1 C 14080 NUT - back up 3/4" ..... B e |
: 2 C -17921 NUT - escutcheon 3/4", . .. v veenenecnnerenns R |
! 3 C 10836 NUT - speed type"U" .. ... D I |
. 4 187- 485 SCREW - #10 x 5/8'" Self-Tapping Hex, Zinc Plated ...... “ee 4
! 5 131- 629 NUT - speed type Ut | L. it e r e socsncnnmenannnns 4
6 187- 1047 | SCREW - #8 x 1/2" Self-Tapping round head, Phillips » » v . .... 4
> ) C 22571 -HEADLAMP ASSEMBLY ..... .. cucc.u. e eearas cica.. 2
- 7 NSS RECEPTACLE - headlamp (Order C14302) . oo - oo on ... .1
8 C 14305 BULB - headlamp .. .......... fhessassannies I
- 9 C 14304 GASKET - headlamp . . .. .. .o ... eeena canabmennas B
10 C 22573 - LENS-headlamp ....,. c0ec®oceuruensras P |
11 113- 103 BOLT - 5/16 1! NC hex, zinc plated ............ feeraa 2
12 192- 20 LOCKWASHER - 5/16" zinc plated ... ............. tesa B
13 195- 520 WASHER -.5/16" plain, zinc plated ... .vueecnnennnan “aen 2
14 128- 102 ° NUT - 5/16" NC hex, zinc plated . . . . . Gt e e aaanaaaa 2
15 111-- 202 BOLT - 5/16 x 3/4" NC, round head, square neck ....... N |
16 111- 108 BOLT - 1/4 x 3/4" NC, round head, square neck ........ M |
17 129- 101 NUT-1/4"NChex . ._._...:.o..... brmmen e P |
. 18 113- 102 BOLT - 5/16 x 3/4" NC hex, zinc plated _ . .. ... e I |
19 '183- 70 . LOCKWASHER - #10 external tooth . ........ fm e “ea 4
20 129- 122 NUT - 5/16" NFhex .. .veenencnnnn. fneumnananaanen 2
21 C 14599 BRACKET - starter generator adjust . . . . ..o cnaemnneunn. 1
b 22 129~ 27 NUT - #10 NF hexX ... . it ie it e ancanmannsanens 2
- 23 192~ 18 LOCKWASHER - #10 L 4 it m e i s mmmeee e ceemmemane e 2
“ 24 169- 131 . SCREW - #8 x 5/16" NC f{illister head . ...... ferean e 3
25  113- 1 BOLT - 1/4 x 1/2" NC hex, zinc plated . . . .. oo uenrnn.. 2
.26 192- 19 LOCKWASHER - 1/4" zinc plated ... ... oennn... R
. 27 ¢ 18788 . SUPPORT - St2rter SeneratOr. o v o v v v we e meeeemee e e . 1
: 28 113- 206 BOLT - 3/8 % 3/4" NC BeX v v i o o e eem e e e e e e e e s cea- 2
29  192-, 21 LOCKWASHER - 3/8" ... 0.ueunn. B
30 NSS SUPPORT - starter generator adjust(order C18999) . ., .. . v ... 1
31 1i1- 131 " BOLT - 1/4'x 1-1/8" NC round head, square neck .......... 2
. > 32 193- 57 . LOCKWABHER - 1/4" externaltooth ... ......... cenena. 2
' 33 129- 101 NUT = 1/4" NC MeX . Lttt i et e e e oo e e eeans veal 2
. ' 34 C 175486 GROMMET—Wire,_,_____._......-.-......-...,....1 |
. 35 C 18204 SCREW - nylon #10 x 5/8" binder head . ..., ... ... ceasanay 2
36 C I9703 | WASHER - nylon /16" o v v oeucanans s s o naaanu vewo 4
37 C 15704 NUT -nylon #10-32 & .o v o v s o n v n e mws . ranaa P et e e B
! BREAKER CONTACTS s
1" NSS ) LEAD - breaker contact (purchase from local supplier) . . . . .. .. .. 1 C
- . 2 KO 220297 _GROMMET -~ contact lead , ., . ............ e 1 X ’
3 173~ 210 'SCREW - #10 x 3/8" round head, zinc plated. . . . ........... 4
! 192~ 18 LOCKWASHER - 3/16" zincplated , __ ., .. .. ... ..... ... 4
5 KO 232535 COVER - breaker contact |, .. ... 0o n .. R |
< -6 - KO 220174 GABKET - COVeT | . e e 1
P 7 187- 408 ' SCREW - #6 x 3/8" Sell-Tapping _ . .. _ .. ... ... ... ... 1
' 8 173- 224 SCREW = #8 x 1/4" NC round head _ _ _ .. ... ... .o, 1
9 193~ 5 LOCKWASHER - #8 internal tooth _ _ _ .. .. _ .. . i 1
10 © 24135 POINT SET - breaker contact assembly e .1
11 NSS ' BRACKET - breaker contact (order item 10) _ . ........ 1
12 ¢ 23870 ROD - breaker contact push | ., . . . ... . o't
13 KO 275182 CLIP-wire ___ .. ... ....... B |
. Printed in U.8.A, ’ “ - September 1978
_ ; B




ul

66

-

THAVEL INDIZATOH

GENEMATOH .

nncnmzml

ATTACHMAEMT ORNE

© [E

.
Jo

ATTACHMENT LtFY

M =
e

CHOKE

"E'f .

THADITLE

.IIII

BT

~ [57RRT] &

&
"'"‘15‘
=
f"';v' ‘~.7'#;
¢ Yo
. 1\..,.3:-’ :
® g o
H
ATTACHMENT P
DRIVE
. —
;’NS'“‘K:) l
® T T A
@ OFF
!
e | B
Tl

Waan s = e

CASE 220,222, 442 AND 444 COMPACT TRACTORS ‘67

REF, PART NO.,

1 321- 1571
2. NSS
3 321- 18
4 C 14539
-5 321- 1788
6  321- 1785
7 ' 321- 1789
8  321- 1786
9 321- 1784
10 , C 15690
11 ¢ 15691
12 C 15692
13 C .15693
14 C 15694
15 C 15695
16 C 15696
17 C 15697 .

18 321- 2110
18 321- 2110
18 321- 2110

18 321- 2110

19 321- 2111

Printed in US.A,

-

DECALS

DESCRIPTION L REQ'D
DECAL = "CASE ™ ¢ « ¢ st e acvosmesrnsenanaancnnenas .o 1
"DECAL - attachment drive (use 321-21 1 | IR LT ST 1
DECAL - £aS0line- -« = == = s e x s nenesann. e et 1
DECAL - hydraulic reServoir - - « = - =« s e c e s v en v oo e aaan. 1.
DECAL - shift Tange - - r s v ¢ - cre v s 0 s w w w e e [ 1
DECAL - fI08t « ==« e v oo cmcmeanns [ e 1
DECAL - attachment height - -+ -« oo oa. e et am e 1
DECAL - ignititin switch -+ «-+vrcusn... fee e 1
DECAL - instrument panel » « « + = « = - - e e mtaaiaaaiaan 1
DECAL -hood 220 R.H. v « o v ¢ e s md v e e i e i wammennn |
DECAL hood 220 L.H., hydrauhc drive- - - - - e e e eaearana 1
DECAL - hood 222 R.H. = =+ -0 e cmcmuven. e e e 1
DECAL - hood 222 L.H., hydravlic drive - « - v v o v v v mcw w v man 1
DECAL - hood 442 R.H, = v« =« v v e e e vnnn e .1
EECAL - hood 442 L.H., hydrawdie Lrives o -« v v v v v cii ey 1
DECAL-hood 444 R.H. - - -« - o - s o e i o i m s st v m e nean +1
DECAL - hood 444 L.H., hydraulic drive- - - v« s o a e e v v v v uu s 1
DECAL - brake 220 {useu S/N 9647856 and after) - - - « - - = - - . -1
DECAL - brake 222 (used S/N 9649590 and after) - - - - - . P 1
DECAL - brake 442 (used S/N 9650949 and after) - « - - - =« « - ~ » 1
DECAL - brake 444 [used S/N 9653291 and after) - - - - - -2 an - 1
DECAL - attachment drive . « + v v v v v v vt v v e e v v e u peaa 1

. March 1993

ah -




.\\‘ L :
% ) -
ll‘ “.l‘ : 1'|
ph o e
v AL B
..45'-"’/4//////// |
St ] |
Gaar”
Ty -

\\‘ -

4

mm

-
Rl T T L

o b A

'CASE 220,222, 442_AND 444 -CQﬁIPA’CT TRACTORS 69
D8 WHEEL WEIGHTS - MODEL 220 AND 222
REF. PART NO. DESCRIPTION . . - REQ'D
1 - NSS . WEIGHT - wheel 12" (Order as Machinery Item)-« -« - - - - e g

2°  111- 532 BOLT - 1/2 x 3-3/4" round head,-square neck, NC, .
‘ . . zincplated ++++ -+ s - vt ra i s e e e g
3 192- 23 ' LOCKWASHER - 1/2"zinc plated =~ -+++-~===-2===vc+s-g
. 4 ' 129- 105 NUT - 1/2"NChex = - = stz == --cnsms-comesonenncannan 8
iy . it ' ,
- .
- N . N L]
D10 WHEEL WEIGHTS - MIODEL 442 AND 444
1 " NSS WEIGHT -Iwheel 15" & 16" (Order as h&achinery Item) * e 4 -
2 111- 530 BOLT - 1/2 x 2-1/2" round head, square neck. NC,
] : zine plated """ """ LTt s LTIt e et 4
3 111- 531 BOLT - 1/2 x 2-3/4" round head, square neck, NC,
. zineplated """ "ttt remmmemm s s RS 4
4 92- 8 LOCKWASHER - 1/2" zinc plated- "~~~ *°~*" "~ oot '_ """" 8
5 129- 105 NUT - 1/2" NC hex ~ * ** e o e 8
7
o ) .
' @ . ¢
4] - ! > '
‘ . ' - S .
Printed in US.A. : $ " March 1993
. pel o B k%




USED ON MODELS 222 S/N 9649209 AND AFTER
USED ON MODELS 442 5/N 9647413 AND AFTER
USED ON MODELS 444 S/N 9652542 AND AFTER

. USED ON MODELS 220 $/N 9650692 AND AFTER'

‘USED ON MODELS 220 PRIOR TO S/ N 9650692
USED ON MODELS 222 PRIOR TO S/N 9649209

_ USED ON MODELS 442 PRIOR TO S/N 9647413 -
USED ON MODELS 444 PRIOR TO $/N 9652542

Pt e Sl T

CASE 220,222, 442 AND 444 COMPACT TRACTORS .
MODEL H30 HYDRAULIC LIFT 7
REF PART NO. ) " DESCRIPTION - ) " REQ'D
r 1';% CROSS SHAFT ASSEMBLY - .- - cvevnerounnnn [ seel
2 219“ 4 FITTING - lube « - « « « « - Faee g msmeccaaancecsessensas 1
3 CcC 167141 ROD - height adjust - « « -+ s v s e s cv me s I IR 1
4 C 16751 KNOB - height adjust -« - -4 o o v v o v i m e e i el 1
5 C 16750 ARM - indicator ----=---.- e e fre i s n e e 1
68 C 17245 ~ BRACKET - mounting, tOpe - « = e e s s e s s asnocnnennannns .2
T C 17250 . BRACKET - mounting, bottom, & - -+ - = - - RIS 2
8 113 221° BOLT - 3/8"x7/8"NChexXx -vo:cevsvescaann- heeessaaa 4
9 131- 178 NUT -3/8"NCHeX =« raossnsanssannansnasanncensas 4
10 C 16163 LEVER - lift control - --.--. Cemareans e i a e e m e 1
11 A 37247 KNOB - control 18Ver - « = o « o 2 s m s wn s m s fee e aa . 1
12 129- 102 - NUT - 5/16" NChex ...... I I 2
13 C 16412 BOD - CONEIrOla e e o o s e m e m e mm e s a s m s a e sn s a e mans 1
14 C 16683 BALLJOINT . s o oo nr caaenenscnscscnasasnnnmannaasns 1
15 € 21518 _WASHER - nilite - -« - - e mea e e e s e aaeaaa 1
16 C . 17612 / SPRING - control lever...... ia et ascandan ey 1
17 € 18144 BUSHING - height adjust . .2 - - ... f e e e aa i e T 1
18 195- 533 WASHER - 1/2" ZP . . e o e oo - - M e m M aemaseramrarsann . 1
19 132- 349 PIN - cotter 1/8” X 1™ v i e i s v i e s e s mnacareaasnas SR
20 C 17575 BRACKET - CIiNUET = « = = o« « e s n oo emmeaaecanenannss 1
21- 113- 207 BOLT - 3/8" % 1" NCheX o v - vt s ner s s sanamnrcrnrrencenna- 2
22 131~ 178 NUT -Jock 3/8" NCheX e e v v e v mamencncunun e e 2
23 195- 104 WASHER - 3/8" x 1-1/8" OG.D. . . - - e eeaaean e e 2
24 C 1vezw PIN ~ cylinderto lever. -« v v v oo oo o v v v s e e 1
25 ' C 17536 PIN - cylinder foof < - - annwe-=-- e s m e 1
26 131~ 176 NUT - 10CK 5/16" NC REX.c e v s v m e mmmcaammnnnan e 1
27 © 18019 ARM - height adjust « » - o ¢ e m e v s mm e oot m i a e e e nan e, 1
28 C 17224~ HOSE - short -« - v c v pcmc vt v eneenn S 1
29 C 17225 . HOSE - long (use with C16134 cylinder) - - ... oo uhvnen e -~ 1
29 € 17734 HCSE - long (use with' C18318.cylinder) - -"v . 2 v oo e oo v s -1
3G 221- 1375 ’ELB‘OW - 174" x90° (use with C16134 t:yhnder) ......... 1
31 221- 1131 NIPPLE - 1/4" x 1" (use with C16134 Cylm,der) ......... 1
32 218- 50586 FITTING - valve (includes 218- 5004 "o rmg) .............. 2
33 C 18318 GYLINDER\_ llft uuuuuuuuuuuuuuuuuuuuuuuu R 1
34 C 16133 BODY - cylinder -+ =semmmvesroncatorsonsornee 1
35 C 19104 . ROD AND PISTON ASSEMBLY """"""""""""" 1
36 C 17132 FOOT - cylinder (use with C18318 cylinder)s s s o= == s 2 me 1 -
37 NSS SGEAL =« ve2aecacsseotabseancsccsasanesmgoms et 1
38 INSS NOM RING+ v == mossssasenssonnnnsnaseasassssasss 1
39 NSS ”O“ RING:-===22» ¢« s s aaarsmescarassasrtghsrrscsss
C 17268 KIT - seal, eylinder (consists of items 37, 38 and 39)r s e 1
40 132- 361 PIN - cotter 3/16' w2 1/2' --------------------------- 1
41 NSS VALVE - hydraulic, 2 spoal (Repalrs page 53)(Order C22019 kit) = 1
42 c 12093 BUSHmG - hit lever «ices v s o s s b ro oy et sose s 1
43 187~ 1006 - SCREW - 1/4” x 5/8” NC hek, self-tappmg R 1
44 132- 348 PIN - cotter 1/4" X 1-1/4" s o v s e v oo rmemaancuonerons 1
45 C 16134 CYLINDER - lift c 2o+ rea s serr™rrrrssaaneasmneener 1
46 C 14892 FOOT - cylinder (ase with C1 6134 cyhnder) ---------- 1
Printed in US.A. March 1993

71

5 "




72

vy

\lllllllllllllllli.. .

(a

CASE 220,222, 442 AND 444 COMPACT TRACTORS 73
'H26  THREE POINT HITCH 442 AND 444

a

. FRAME, LIFT RODS AND ARMS

Printed in U.S.A.

REF, PART NO. DESCRIPTION. \ REQ'D
1 C 19740 HITCHPLATEASSEMBLY..............-..-........
2 7 219- 405 FITTING—lube.....'........,.. ............. PR
3 C. 14722 NUT -liftrod «.-cccu-eannn e m e eaaaaea G eesaaaan s
4 C 14724 RODASSEN[BLY RHllft.-...;....‘...............
5 - 138~ 309 PIN-roll1/4xd" . ..o it nnana. e e et e
6 132- 91 - . PIN-cobter 3/16 x 1" 4 o i i v i e e m i e n s e maamecanmaanaa
7 195- 541 WASHER - Plain 5/8" oo oo veemnceeenannanan e
8 C 14715 ARM - it ..o cenean i e e e e aamama e esaanaaann
9 C 1499 CHAIN - stay 19 links .. ..... e maseans e canas s
10 113- 118 BOLT -~ 5/16 x 5/8" NC heX, 2inc plated « « v e e v e navencannn
-1t 131- 176 _N‘UT-_chk_,ﬁ[lﬁ"NChex................--..._......
12 B 52118 PIN - klik., oo ahe i e e m e m e e L
13 A 30338 PIN-KIK - ov v e e eeimmmnnns e aaaeann- . me e
14 C 14725 ROD-lift L. H. . ..... s e anE s s e s s e e mmaaas
15 C 14717 PIN - clevis. . .o i ccm e ne e e a s e T e P
C 14712 LINK ASSEMBLY .. . ;v rm e e e mm e as eracpamadamannn
16 C- 14703 CENTER TUBE ASSEMBLY B T
17 C 14709 . BALL END ASSEMBLY R. H. THREAD . ... i cennicannnn
18 C 14710 BALL END ASSEMBLY L. H. THREAD .....cu.a... .
19 1 59 PIN - 7011 1/8 X T/8™ « v em e nmmcacmmaaannnnnn
20 "C 16128, PIN- clevis 5/B X 3 M e o v i st s e e s m e nsamna o m e

CYLINDER AND DRAWBAR MOUNTING

1 C -+19740 HITCHPLATEASSEMBLY..........:-..-.......' .......
2 C 14975 + PIN - lower cylinder mounting - « .o v ol iumnnivvnennnan
3 C 148976 PIN - upper cylinder mounting .« « o s st e i i i iem i i i i a e na s
4 132- 310 PIN = COter 1/8 X 17 e v v v eem e eemaemnn s e
5 113- 417 BOLT - 1,2 x 1-1/4" NC hex, zinc plaged - .- .. ... ..ot

March 1993




s
-

. - . 3 . . - - o : CASE 220, 222, 442 AND 444 COMPACT TRACTORS ;75
 oa o ' ' T | MODEL H26 THREE POINT HITCH AND MODEL
- ~ - . L bl ' - . : y s
‘ - . o . | ) .  F27 HITCH ADAPTER : _
. s , . , g\hf o HYDRAULIC CONNECTIONS AND COMFPONENTS
- : . ) - : s ) REF.'PAP:T NO. -. . "  DESCRIPTION ) REQ'D
- - - - . . 1 221_1139 N-IPPLE_lf'4x3:r """‘""""'""'""-"’.‘"1
- o :_q.\ 2 221- 1375 ' ELBOW - 90° s -=-s---romemoemmmnes TorTtRrsemes *=1
. ) " . kY : ‘ 3 C 17188 HOSE - hydraulic short === ="==="==""~ termmmmnne 1
. . . RN . 4 C 17189 HOSE - hydrauliec lohg - " ° - " " A
-5 218~ 5291 FITTING - tee (Includes 218-5004 "O' ring) - -~-t--""*r**"= 2
- ° * . 6 ' C 1571 CYLINDER ASSEMBLY * **-=-*~ st A
- . B . . ~ . 7 C, 15768 . BODY - Cylinder”" DR R *- AR & ea s eea. L R L Y . 1
8 C 15769 ."ﬁOD AND PISTON ASSEMBLY ----=r"°"=""*""° LI |
9 C 14692 .%i‘ FOOT - cylinder- "~ """ =-=-st--s-eremnmmnmane Lrrectl *
10 NSS SEAL - wiper = =-""*"""" TR resiecrenren 1
5 11 NSS lloanNG------‘---o-------.-,--.»-..-- ------ .1
12 NSS ‘ ® "O”RI.NG n---.l-.--'-:-n--------ao-- ........ _..2
v . 13 C 17268 KIT - seal (€Consists of items-10,"11"and 12)~~ <~ s> "=« ===~ - 1
" e © MODEL F27 HITCH ADAPTER : .
- ] ' T i : e = l A Co - .
- - 1 C 14872 BRACKET - hitch adapter =®*-* %" -®r--2--- ML S .
2 C 14563. PIN - drawhar ="~ "~""" =l
' . 3 .113- 425 BOLT ~ 1/2 x 3" NC hex, zinc plated =" -"--==="=======-~- 4
Ll 0 0 n«‘
o % ' ~ i} '
\ B . ) N
s \E 4 b
Printed in US.A. - ' B March 1993




CASE 220,222, 442 AND 444 COMPACT TRACTORS 77
i .

‘MODEL H22 AND H24 SLEEVE HITCH

REF.PART NO. | " DESCRIPTION : : REQ'D
1 'C 14867 HITCH FRAME ASSEMBLY (442).- « + c e e aavaarrronsa. a1
2 C 14457 ARM ~ JHft « e s s e s ca e aeonoeaesasancssnnnscncaaanssa 1-

) 3 195- 541 WASHER - plain 21/32" ¢ - e c s aaana. Beeseananeananan 2
4 C 10898 P].N-S:l:fety------------é” --------------- TR '2
5 C 14459 BRACKET - hitch mounting R. H. - - - - ... e eeeeccenaeen 1
5 - C 14480 BRACKET - hitch mounting L. H. + .- ... Gt e reeereseaan 1
6  113- 2400 -~ BOLT-1/2°x 1-3/8" NChex,zincplated. . . . c0 v oo nnn.. .4
7 - 1%92- 23 LOCKWASHER - 1/2" zincplated -« cacvcmcrcennannnns. 6
8 C 17219 PLATE - lift lever e n e s s s menncaeans e aneenan e - - -1
9 113~ 417 BOLT - 1/2 x1-1/4" NC heX, zinc plated v e sosenceanneanan 2
10 129- 105 NUT - 1/2" NC hex, zinc plated - - - - - - - aeaseareanenann 4
11 1952 545 WASHER - plain 3/4" zine plated - - - « - - = - 2 s e T o m s nna v n 2.
12 132- 306 = PIN - cotter 3/18 x1-3/4" - e e o v v iiaiiian. e e ..
13 113- 476 BOLT - 1/2 x 2-34" NC hex, zin¢ plated . - v -« o o v e v v mecuau ot 2
14 C 14568 PIN - drawbar - - - v cccscmncenmrarcernnarsananasy e e 1
15 'C 14886 HITCH FRAME ASSEMBLY (220 & 222)+ e = = v v s v v s cnnomnnn 1

A
k-
]
. ,/

Printed in US.A. - - . : . March’1993




4 ; 4

*cAse 220,222, 442 AND 444 cOMPACT TRACTORS 79

-~

. - MODEL H18; FRONT END WEIGHT BRACKETS
- l . , REF, PART NO, *  DESCRIPTION - REQ'D
1 C 16581 BRACKET ~ mounting « » =« s+ s ac... semeeaaen i iianaa]
-2. C 1MmsL BRACE -rear --=scevecccenn.nn R IO IR 1
3 C 17162 BRACKET - weight mounting« » « + - =« e v . o . R -1
4 113- "417 ° BOLT - 1/2 x 1-1/4""NC hex, zinc plated « - - - - - - R -
9 113- 443 BOLT - 1/2X6--1/2"NCheX--+sencenvunncnn. sese-a. 2
.6 G lzy 105 NUT.- 1/2" NC hex, zinc plated «---veeoeesoonennnann. §
<01 182- 23 LOCKWASHER—l/Z“----------‘ ---------- me--e-ra. B
' B 195 533 WASHER - 1/2" zinc plated =+ +«nieeusnnnannnnnon.. ...8
Y
) MODEL H13 WEIGHT BOX
. REF.PART NO. - DESCRIPTION . : : REQ!D
-1 C -17859- FRAME - weight box -« .- . . oo .o i il ie i T
2 C 17863 BOX - welght - . . - .o oL e feae]
g 3 C 17860 SUPPORT - Weight DOK w - e w s w v e e msm e ome o 1
.4 _C 17636 PLATE - hitch o . ..:." ... ... e ]
5 7111~ 317 BOLT - 3/8'x 1" round Head, SqUare neck ~ . - - ss o cua... -3
6 '113- 207 BOLT - 3/8X 1" NCREX ovvcumuuenn,.. e e -2
7 129-. 103 NUT - 3/8" " NC he) - 2 i e e e e e e e e cea e Zam o mm e 7
’ 8 . 192- 21 LOCKWASHER ~ 3,/ 8"t i i i i i it e e i et e e e e 7
a3 195- 525 WASHER - 378" v v v v . e e e e e e e e v
~ - .
L' . : ' .
- Printed in US.A. - ‘ March 1993
|

f T
|
i
1
|
N
N
\,




CASE 220,222, 442 AND 444 COMPACT TRACTORS 81
-+ MODEL H-19 FLOW CONTROL VALVE KIT

2 . .
i , .

;.

{

3

i

* Printed in US.A.

2

-7

RN REF. PART NO.  ° DESCRIPTION REQ'D
1 C 18722 VALVE - flow control ...... .. 1
2 C 18729 LEVER - valve «au e ca-. . 1
‘ 3 A 61683 KNOB-lever ....ceaacunn 1
4 113- 12 BOLT - 1/4" x 2-1/2" NC hex _ 2
5 131- 1115 NUT - lock 1/4" NC hex -...... S 2
. B 218- 485 FITTING - elbow 90°1/2" NPT 2
7 218- 445 FITTING - straight 1/2" NPT 1
J 8 C 18672 TUBE - valye to PTO valve ..... e 1
9 C 18673 TUBE - bypass {o return line 1
10 C 18674 TUBE - valve to tractor valve El
i1 _C 18671 TUBE - heat exchanger .....'.. 1
12 - C. 18721 HOSE - return . ... ... .. 1
‘ 13 214- 6 CLAMP - hose a....-. et arasemcaeaana . cereaans 2
14 182- 515 SCREW - battery tray 5/16" x 5/8" pan head ,....... el 8
. C 18719 DECAL - valve, "slow - fast™ ......._. e e I |

Maréh 1993
[




o § " T
CASE 220, 222, 442 AND 444 COMPACT TRACTORS o
H17 HYDRAULICPTOKIT | ° T - |
v REF. . PARTNO. "~ .DESCRIPTION - ' - .. " REQD
° 1 © °195 524 ' - WASHER-3/8". ...... e e e e e AU 4
2. _C 18281 VALVE - PTO (repairspage 81D) ... ool 1-
3 113102 BOLT - 5/16 % /4" NCREX .« vt e eete e ee ettt ee e e e eeeraeaanan 1
4 126 102 NUT - lock /16" NCheX. . . ..o oo e, N i 1
5 1922 20 LOCKWASHER - 5/16" . oo e ettt eeaeeir e taee 1
6 c 17191 TUBE - tractorvalve to PTO valve . . oo vrvievneeeae e PP 1
o 7 c 17282 TUBE - PTOvalve tomotorhose . ....... 1
: 8 C 17263 TUBE - PTO valve tomotorhose . ....... y e 1
9 218 445 FITTING - 1/2" NPT x 1/2' NPT . ... . 2
10 - 218 494 . ELBOW- 907 3/4 NPT x 5/8" tube e L2
" 11 C 17409 HOSE - pump to PTO valve (includes 218-5006 “O"ring) .............. 1
T 12 C 15387 BRACKET - tube suppOrt. . oo e 1
13 C 15389 . CLAMP - tube support ... .. ool i i i e e 1
14 113 3 BOLT - 1/8.x 3/8" NCheX ..o oo e e e e e e e 1
. 15 12 101 ° NUT-1/4"NChex:....... L 1
16 1922 19 LOCKWASHER - 1/4% . ottt et et ettt 1
, 17 113- 206 BOLT - 3/8X 378" NG REX . v vet ettt ettt e e e 4
18 192 21 LOCKWASHER - 378" . . .. o ettt e e e e e e e e e 8
19 C. 14279 “SUPPORT -PTO valve .. .....o.ovuen... S, U 1
. 20 113 © 207 - BOLT-3/8x 1" NChex. ....vvnrrnrnenn.. PP 2
21 129- 103 - NUT - 3/8™NMCREX. ... ooz e -2
| \
L) 1 . 'A ‘
t ‘ v '
- ;’,' F‘
- :] . i
. . . | Prined jn USA.. T " R - L ©  March 1993
@ i L7 ¥ ' ' . -, .
. . St g b %, R & ’ -




R

DN
. )

REF. PART NO. ~

1 C
2 C
3 132-
4
5 c
6 71-
7
8 NSS
9 c
10 95
11 75.
12 c
13 c
14 c
15 C
16 c
17 169-
18 c
19 221-
20 D
21 T
22 A
23 - 211-
24 o
25 A
26 A
27 c

18281
11891

5
36627
14651

410 -

36623

11895
K 4

48 .

11893
11801
11892
11886
11887
108
14280
1842
39712

40189 -

55894

11
18417
27891
37247
12127

.." Printed.ip US.A.

CASE 220, 222, 442 AND 444 COMPACT TRACTORS ' 81D

H17 HYDRAULIC PTQO VALVE

DESCRIPTION REQ'D
VALVE -tillercontrol . .. ...... .. ....%...... F e e 1
SEAL-Ucup .o 2
PIN - cotter /116" x 1/2"" . ... _...... P e 1
PIN-handle .................... e 1
BRACKET -handle .. ... .o e e 1 |
SCREW - 1/4" x 6/8" NC fillisterhead . .. ...........0.oooo o ... 2
LOCKWASHER - 144 L. e 3
BODY AND SPOOL ASSEMBLY {Order C18281) ... ............. 1 -
ADAPTER - spaol ... ...ou i 1 '
WASHER -plain 14" . 1
SCREW - 1/4"x 1/2" rd. hd. machine. . ..o voveeeesneen . 1
BONNET-detent .. ..ot ieee e o 1
PIN-detent, ... o 1
SPRING-detent. . ... .. ... it e i 1
WASHER - detent spring. . . .. ..ovvr oo eeae e 1
CAP-detent .. ... . 1
SCREW - bonnet 832 x 2-1/4" fillister head. B .. 4
LEVER -valve. ...... ... ... .....%. et e 1
PLUG - relief 3/8" NPT . 1
SHIM= 010 ..o UAR
SPRING -relief ... .. .......... ... .. .. . |
SHIM-.020 ... UAR
BALL -retief3/8. ... ............ ... e 1
SEAT -relief oo oo e 1
"O" RING -reliefseat. ... ... i e 1 -
KNOB-handthrottle . _........ .. ... . . ..... ... ... ... ... 1°
BUSHING -nylon . .. ... oo e 1
¥
.

- March 1993 .



_ , . ' - - T b
‘ @ oy ~F M~ oo ™ nNmMww , N o e R T T B MmO o S me oo o
) N IR N A AN O N O A @A e = =N O NN N M ™ MO MO S G A F ND AN A A N N T L —
['] . L
. .

-REF.
NO.

4

555535399979977117?7777993793111199999977751751513999531?57995335587
332343&33333333573333332235?3&35?&&ﬁﬁb&5a&h?&474134&&26&3437?&667713
o

J . . I

PAGE
NO

123,44039234311&.82290:45 89461542336?907?790114001163-ﬂf462567212ru678916
56667778839000011234&hh4&618148888889999904445555899995&665667388891
PR el Rt R R R R e R e I S i R R i Y s R T Y e Y Y R R e e N S N N T T o S N N e . o e R e e e R B R o
6666666666666666( PYYouwuuouowuoowooLYUooowY oW oY LOoUeDOYOQIUIOOVPODODWWIDMN S Pt s P ™
O e L T L B I e L T e P

[ & A F 1K e delhe St g (..CLUHL.(.LUPUUC((:F.CJ[Ln.._..l,n.u.r.__.Jlu....(l,_...“........,V..r..\......‘PP.fruf(rqf(.(_U..\.u\.u\l(r‘{.\..lf

PART
NO.

&BB ey o~ WD ' [ Nap] - WoO— Mt o~ Mot~ L e) 012347” O~ N o 1&”,7.{24
MO N S NS Nm et DEAA A A A A A A A MM DA M NORO A A A A A OO e DN ) TN Ty Y
- B . . . - ' ; )

REF.
NO.

.

7.9._..._3313515155933791333577«7?.777715.L_s33911.,.111111111335559311[_155515977
11277&?251;433&11345333&.65666666363633..45555555555533?774?7?5?333&3&,.u.uq ~
-1 -0) T

PAGE
NQ.

N

']

MM I VO AR OOOMNFINNAO A~ NYURFONNM SOOI MITO=OOO NI ROAOMITOC A HO@MINMONY SNt

MBI OOAROMADADOMRO A ANNOEANONOMO OO0 AINNNMNMIMMMONOMET IO CNRODENOAOOMS oM

99999990000113334&&555566666666??77?7?7??77?7????77?7711111111122223

[ R AR ru.5555555555555555555555555555555553555555555555566666665f 00 O DD

111!..1.1...1111111111111111111..Ll......_......l.l_l_l.l.l..l.l.l._l.lutll.l..l.11111111!]!11!111!1111!
3

CCCCCFEn\F\FJCCCCCCLCCCCLCLCLLCCCCLCF\C LI R I S I A ] ranl._ru.. rvrv...hL....CLCnlLULC.CUJLTLUFr..nla

'NUMERICAL !NDEX

PART
NO.

-

-

St m;mvwe <+ g ittt N OO 0 W@ w NSO DT - omih . wn & 3 m
rﬂrurufuﬂuq

REF.
NO.

NI NN eSS O N-S NS NINM AN A O AN A NSO @A A AN A

f
v

.m-..

_ N ‘a i .

N O AR ROOON NN NN AR AR =SOSR NS S S eSS S S NSO~ )
- . i . B ' v .. L. -

PAGE
NO.

. N ] - . .
.1488999790065.4793558899.&.155500223902572458903467892789014678672566956
...4999995560023335_b5559.l.:455559999_00.I....Iu.|..I.222223nO8111122223333336570001.&4
MEOMOEOMOIIINRNIIBNHNNNNNOYOOYOOOWOWOWWNRARNSERANRASAESNSAENR NS ODDODRUOOONOOOOOONNOOO
.4.4:“.4.4.&.4:4&.4:4.4:4:4.4..u,a,&...q;u.a..u%:u.&:u:q.n_ﬁ.a.uﬁ:uﬁ,ﬂ.ﬁf.w.&.u_.hh.h.:u:414:4:4.4:4:4:4:%&.&.:4.4;4;4:414..4.&14..4141414:4
L e R R R R e R e R e R e R e e e R R R R R e ]
CCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCUCAC‘CCCCCCCCCUCCCCP,U

PART
NO.

s

™ M~ NuIV—ANINT VDAL 00 W Neye o o 0 0 o oo Mmoo @ N S Lo o~
OGO NNN AT A NN AN AN DT A DN O A WA AW A N N S WD I 0 e e 0 e N G — )

REF.
NO.

1

]

933D9377777753777?799139599?7 B????75?39993355997397ll7711191BD55599
3&&124&&&h&&26&4&44334&4533¢ 3&&&&&&&4333&&5633&(&&&1Aa333431L56635
w i ©n " e o |

-

PAGE
NO.

] R ) _ ) . ) . , . .

1 5 % ' . r - N . , - ..“.. = N b ..
NO AT OANMIEIMAOMIMOMIAO NN NS OO DO TN OONWNNOMOMNORA0ONNOD MO =0 0D — U~ 3
SN AN OO A ANNON NN I I Do O AT OODORNOI=SODOINMOOONODNNMNTF LI MF
.11112355555566.77?7999990U11112222222335667889Ulillljzz?zzzzzzzl‘.ijba\_j«j

om o =

24/_71.._2./.22222222222«4.2222_./331\.3]....)31‘.333333333331~3.ﬂ-.ﬂ~/n.. R e r T A A e i B -
: .I.ll.l.l..l]l...ll.lﬁ.ll..ul.l.i.l..l..ll.l..l.l.ll.. lllll

[ e PR S I 4 R A S A e i A

PART
NO.
C
a
p
Cc
.
3
C
3
.
(
o
‘
e
o
{
v
{
{
f
[
(J
¢
rh
p
{
<
f
r
8
t
r
-
r
t i
¢
;
¢
¢
o
[
'
o
0
0
4
o
¢
¢
t

- OO MO NN M — noe” S m o 869756_42 P o e
O N S DDA OO M — M 0. O vl o=l O 17 vt (N 5261111221133411111121191:‘.?.,..L

REF.
NO.

s

) BlR:JSQ:¢33501191ufllo:i910:19Q71577;!777;/77721331:J337;J35|:3557L39501uDDn:uDD07119
L 00 SN 2 DN DD N WO WD D WD AN WD TG D WD IO I D DY TN OV O O TV N O AD A0 D T D WD P o N 322672&9:?L1111113G;QJ .
e}
) , < 8888588 : .

PAGE
NO

a

D

v

,339200252438§Q;:?122336678333?8903!7:34433533343427?3R5:295557123516332.
?8769018033333&4&&4&4&&&&47??778889900125?91491785739224488999900990
N OO~ ~—NO O OO0 000 COO 0000000000 OO = CNMNNNMN—A—~mMme T OO0 N DD 000 W Mo oo —
01200000022222222222222222222222222222000O02230OUOODOL]lLllilllitZ??
B e e ol e e e e e e T N O S S O S S S N N N O T R T R ta R A B Tl Ta T T T i e i S S P N A A
AAAAAAAAAAhAnAAAAAAAAAAAAAAAAAAAAAAAAABBH?RBBBCCHUFa(LCCf(CJCQrLrHHU

NUMERICAL INDEX"

PART
“NO.

7 B " = s - ‘..,. I

M~ DO m NO O WM OO mmO T ~ — D - O o=y 33—.:35211 Ao .
113&727:f42221&3&1:f£2&3322171J33&121311:iJ21121A#0:f£2&1123221;::422b3[||

REF.
NO.

33DD13R;;319133BBOS:flgll35370::55039399017flﬂ39190:f1391919391O;fyl7ptJR
6%““111:f1223553329229361115113?&51&&7317:05?16562:596655355556::f36&1953
. [Tagns m @ :

N s . .,8 ﬁ..

o]
O

PAGE
" NO.

NANONNOMOMOHCOO0DEOONT 40 FFTODONTDOO =000 MDD O <30SO TTM T 00U N O LN -F € 007 Y G5 GV & 01 Dx B f 1o 1o - 4
OO ODCDOOOFEI GO0 MT T NO0ONMAN T FE OO~ OO ot ONNND O RO G & — i & s - £ e ot
OQCOWoLoOCTQEoO00 Rt LS R e e T T N O, N N i B -l S SV S S S M UUUGODI.I»::M?T 3..11..
bl el o N M e - A T TEONO OO IO D DIV BN T DL A S e e o e e

T T
AAAAAA“AHAAA.HAAAAAAAAAAAAAAAAAAAAAAAAFJAC

{ /]
A

]
B0
58
0"y

PART
NO.

82




85

NUMERICAL INDEX

REF.
NO.

PART
NO.

REF.

PAGE
NOC.

PART
NO.

REF.
NO.

PAGE -
NO.

REF. PART

NO.

PAGE
NO.

PART
NO.

PART PAGE

NO,

- PAGE

REF.
. No.

PAGE
NO.

PART
NO.

NO..

REF.
NO.

NO.

NO.

) T WO OO~ =om O N oW NG NNINO YO0 WMINNN NN NN oo
NN N T T OO AANFANNGNT AN =AM A AN AR O A NO A O A0 A = =N NSNS — R

. '
" n

5?791391779179779?799935797535?9519111193333593555559913717791391191
[ i S i NGO N NS 121111211111211111122&@12 Moo 1D D 1D
- F
N
.
) v 5] .

O DO OO OGO m I FENOO A MO0 Lo~ O MP N DM G =0 340 0= GV 0] DR PP P

2855550343887?666666&d48223&44790355711426660l4&0000551f08222&

GOV ODO DO DOODOQOOO e ANNNMANME O =NNNVORDODRNOMM S TS IINONTE Ao 0
e o e O OO H S NP P ON NN OGO DRI RO BO RO BN O N NG OSSR NS RNNO SN OZ RSSO o
333333335777777777777777777777?7333333333333333333333333333335577899
22222222222222222222222222222222222222?2222222222223100000

[t oV oV I o VAV o T U o I oY R 1}

AAAAAAAAAAKAAAAAAA LMD DO 05 N D WY LN WNn
OoODOTOOCOoODOD 000000000OOOOOOOOOOOOOOOOOOODDU COoO0OOoOoO00CO00 OGO OMN—— ———
Bl net i il id i Bt B et B B B RS MO A M MM A M A A M M A A M M M MM M M M MR A M M M I e e e O e
P~ ot OO o CHOoOO uwy 4 MO OoOOoONNSNG M ITa T W T B gl N O i A DD D — e en DWW WD ~) M)

1.887.7.11.21..4.?_2622111222&5218113114#4222577.333131112111.&.343&.3111211[6......2

H
o — 1T2221111112222211 3] o N N e e e R B e e R R R e e R I I T I S R g N o

/ . .

wnnn

KO 2
KO 23
RO

ooy
UOOUOOODOUDO DDDDDUDU@UUUODUOOUUU
A h A e N B pef A g KKV.VJV..YKKKUIV.K..KV.K:\ e LY

CMOoWwhhw DN <L < L2 oMot 3 A O OO O DO ND DWW WD et i A oW o0 0
15.&.752&.21319992529911155113151111:41.I...l...I.|.31:41A—.1..!_11311199661252112.2ﬂ4rﬁ.[£

4

L

ROV O O I P OV N ) P O Y O O
™~ I R R XISt T o

s
.

3

.?7735?797797917.79?91737933935135779791777777979137
LY WD ¢ . -l - — NN WD S NO N WD N — N O

MWW UIn W !

003441100000005555555222215553337777?788001115555666 VDD ~NOOC O WY
p RO S NS NSO OOV ONRNM MO OMOOCO0 00000000 O == NN NN d-F VIO~ o
DOoOOCOOoOOOOC OO0 OOOOOUOUOOLOrm - =r NG LNOWLWE W W LT WD WU YD CL I W WD WU LN WD U D U DI LU WD WD o e orn

NN NNN NN NSNS NN NSNS NN NN NN NN N oY N oY 22222222222222222222222222222

[eRejviofofalojojalofalsRejajeialafojafalejajofajofaololalela Rolaie Nl oyl 0000000000000000009000000000

KKKKKKKKKK«KKKKKKRKKKKKKKKKKKKKKKKKKKK BB BT AS B R B D RACh o b b B bR bed RIORS B AT DY D B DD A RS

o . - .. - 5 L
- '
s e s - — - - a — s e ——— ~ranrn .
% .
. e
a - . -
° R . - ‘
~t o 0 u —t —t QM g —) ] 38928808 Yy P~ o~ nOop..ﬂ.u. f¥a) YOy — N T -4 o~ = )

62827—-09 Wy — =~ A RO DA NN e e e WSO NDN =N A MDA M DT N = NS QNN Y oL D —
KN
?

BBBBBBBB1133355T;737..9135555353333335551559?37753337?95?7759775537D7I¢q_.

OO AN OO OO T AN NN At AA A OO NNONTOM T OO NS T . Rt o] [ Rl D - = i oN T
© f

e

78899001886311378100088&ﬂﬁ5556099000285?12189835811191&&1&77&375230
00000@111199777337000335553340#336670933 O~ OMME = =N O FNOXDONoOE 3

Ju
3
5555555?555955566677777?771125789888901111333& [ gt . BT RN N N < o I oI ol ca R o - o T o P i - )
~
=

lllllll1111122?222?2?22?2213311311333/f!fJ{ﬁfﬁﬂ&&&ﬁhbﬁhhh&/fﬁGila23
[ N RN oV VIR SN U L S N S S LR B e SN L N SR ¥ o T o S o Ul ol R i Y 7.?)2?«/)?7?.}._)./2722 PO TN DN N D O O O N T T R 1
IR T el Sl B B Bl Sl Sl Sl S Al e A Al ol il A S-S S AP Gl il k((UHHHHHEHHUHL:((UHﬂF!
Lo : .
NN 233333000 OO M~ Ao LT - [=3 o™ W~ MM PN iy ore —
T N NN —ra—

fe NI NN A A AN A A A .1121130,211891 O vt e ] o ] e v

.\

. e
7135135791991713513535315333BD511D3ll.l_ll.l_llBBSgg?BBSBB73l7333BBBBBBB
5111111112221535.&7&3&36353331"12751388888888336331333335 753773333333

[aal [+o] [Ts¥Ta] .mn Uy Y WY 10 L0 LD L D
ﬁ .x

&

.

2555777?77891055&470237&412&llGBh?3123&901222323&0105575&22005645%6?
[ e N T N O s e Y 9990111&4&555900..4&..43891812??7.7122214..4811.155922350174.&.990000.U
OO0 UOCOOOODOmmmme e A=A A NN NNNNMM G 2 OOOOR AR DOOROO OO OO DTN N LN
DO TN OO OO N OO O NPT OO RO OO DD ORO G ST MO A — = = —

.I..I.|.1|.|.|,|l].llllllllll].ll.lll]]l. ]]]]] iR Y N R e
SRR VESRAR LR BN SRS R SRS R RSN SRS AN SRS RS R LY AR A A Lo SR SR AR S S R Sl SRS S SR SR SRR B 516 Jh STl St S IR L S S
~—
X
oo SoMmine W o M == FOHDOORNNIOO Bt Bow n -

ONMNDOWRN D A 0 o o o B D 0 I D O B0 O wrd vk wed rod et vl ot pmd vl v vt 0N 0 et O nT e C e () O N O e 7 6 O O O N O o e e

[ R NN R R R N . R e N N R Nl - N T W R N T P T T

OIS0 AMOMNO =M=~ novRomMmmEaaMmEaaoanmnmeanm
7:77:4;4.7.47Ll77.6&.:45371414155553553535353553535?52?57777H7555777ﬁ654&.? DR arRag Hagl
w o o n NN - g N [Ta]

1
s or

s ' 3 @,
9}4569900238851882!4914922333555889900133:4:4566.&5228624351903815&.?992390
22222222222222223333&.ru.:u.ra..u...u.-ﬂ..u..4!4:4ru,-a,.u...nru.14luJa:414555566667778888889000000000
e e e e e e e i e L e e e e L R T AT S S ot N e e S N N T T o N S N N S o N ) N N N N S A el e N el el ol il el s B - ) - o)
-l.l;.l.l&l;-l.l..‘.I..I..I.!Ll.l_.l.l‘...l...._ull._tn..l..l..l..l.l...l..b_l.l..l..l..llllllll-ll..nilll-l..l.I..I.l.l..l..l.].l.l[.l.l._lt...l. llllll
LSRR S AN RO R AR S R &) SRS RO R AR RS RO AR AR AT SO Sl RS S SO SR s L I n\.(n\!»(.n\!\r_.fr.|ru”.\niul1:&.“”-[4.[."1.-[.-[._”..'...‘..:

EV




87

NUMERICAL INDEX

NUMERICAL INDEX

N

86

PAGE , REF. PART PAGE REF.
NQO. NO NO ’ NO. NO.

PART
NO.

-

oy i~

Q.‘ —HO O [=] o N
meoe W o0 0D €D LN I ot o —

331392522.46712227212113132123|.

15137338331515D37T7?77?7?l
A T P D W0 WD L0 D WD D 0D WD

Y N o

o i Oh On CR OO LN 8 EN 0 DY O
Gt F oG Mot T NN

7522?717?.3:4;414445:&1111319552081&%5689011
oHLLYROMh—10000000 FfFdd M N 00000

COoOOOOo—n - EE R 0D 8D 00 SO e~ M) D 5?.77.7.,/1114 E]
NN LY D NN e o=t P R
_,__.____.___._________._____-ﬁ_‘“______ . .
883888899999999glllli_llllll._j.l..ll]lll.1_11.._ - -
.l.l...ll.l..l.ll.l.l..l.l.l.l.l..1.222222?72222?22.?222225

J N Nl O O N N R o R sl M L

, — !

w ” s N 0

Wi, 3 WO e NTs] Mmoo o L2y o oMo © o [Yeli¥a RV LR =] QONSOoOWW Tea—mm [
812511213773359431152992781Blll31.119.1833373119111331165552111&.7Q,,h_l.l,.‘.._

B NGO MARNMAAMIMAGINIO O M A~ NN ANINEREM RO N OO AN~ MmO AEAM AN~ O RS
NI MmO OOV FONOMONMTRTm ONNOLMO ORI NmA =SSNSO AN MmN M~ 0 00—
4] . " o - . n o - © w©
N .

MMM OAMOD FINON OO WO 2 2O NN O = NN 10— = LN e 001D O3 P I I T GOV ED O 7~ 50 @ e U0 I U0 T T P
OOV O OO DO O N NN Y NINONROOOOMN =~ m i CINNN NN MO ST F 2N o e — NI OO0 D
HEE SRR ONDNNNINNNNOoo o0 e 3OO

. ™ e e T . Tal s}

R T T T T T T U T T T T T T Y T Y Y S NN TN N N N Y SN Y TN NN Y TN AN N O U Y Y Y Y Y Y Y T Y Y YT Y O S e S Y A O Y T SO S B
2222n..._222222223333333355555rj5§~555555.-)5555555555555r35|.1|L|.l|.3.:4.ﬂ-4888888
A A A N A - - - P~ N A A N s N s e = O N N . T - A R R e e e e e i B R e e e R i
.I..I...I.I.I\_.l.‘J]lill.{.ll.l...]llllllllllllllllll...llllll]ll.&.]lrzzz.[??2222222ﬁn22?7,‘/

REF.
NO:

PAGE
NO. .

PART

PAGE . REF. ‘PART

NO.

PART
. NO. °

REF.

NO.

PAGE
NO.

PART
NO.

NO.

NO.

™ — N P QNSO OQ SO . — Oh i M~ O ~ N R N [Fa T} = o [2a ] unlee] 33566 o o 5..425:4,25..“2;1-4 o O
1;41.433131222373212821?174&1162115232241112911.4216113.1512312312321.&12

-

- ! . 1 ! - " - . -
. . . r&w

- . . .n . '

559D3B5935591515515519951919951557915559753551953?779991113....93.5

WU N A U O D - WO DN N WD WO 365733685622356611222224512345611111112?_234&66
m N ' [+ w

-

Moo
F

"5 9

* -

- - .

....__02:46:4558.4.41?30551147645856667177.888838999999999800.0000111111&.1]..111111
.4.428239011347111223391080444511111lllllll.lll11,12222?_22222222222_1222
i o DY O N O NGO ooCM i . L.
) -t - . . 3 .
| T T N T U O T T S A L D R N N S B

_____,-_______._ﬂ-_F.______._.___.__.._____._____
lru.-u.rDrD66999991333333.357.27:7777??2222222222222222222222222222222222.2222

;466666666665777777.7.7.7.—....388888880._999999999999990.9999999999999...-.799‘90..9990.
l.llu.ul.l_l..ll..i_l.l.l..lllll11[..‘.11111.11..1'..1111‘........!_!...1\11.111I._.I.ll.l..lnll.l.l.l.l..l.l.-l.I.lll.lL.I.l..l....Ll

o —n O ORI oW o~ o~ L IR RT- R R SN0 NN G —m e NO M OO O [
g T o 1Pt D T N et (N ] A e A N AN R D N R N MMM NN P PN E N M N — — N D A A0 s — 17 7 T —

393399795539999593385311317511917135791511DBB1519937333311133995357_H

O OORRUMMEOOEOEONS NIRRT A=A AN OF O MMM S P2 100 L0 P 2
@ N L2} ’ i :

A’ o

N = L N - CEE .

OB ONESNANIDAND 3 e e T O OO ODE O~ O OCOOT T 0 NN OO OO N YOO — 000 OISO MO 3
OO0 OoDQONNOINNSNNOSODMM OO PSS UL D 0o S0 e — 22..4pu.h;f.JQO]JZJﬁﬁGSQQQ.W.UIEArJ
A A A A A T W Y D e e e e e e Eu B R A L A L N A N R A B | P N W W N N N W] ~Mmoe o
— - [}
__._ﬁn______“__—___.__n_u____._m_—"_m‘_wﬁ___#_“.A__._ﬁ__.__‘_
oo 90.?0_90.90.0,90_9990.I.ll.l.l..l.]ll.l-:.I..laal.l]l.l”LlHJ.l.l??.2722.../.)..2?2.?.72?.
T e R R N I A e SN S I S N N S N N Rt et Ko Tali e W g Kaaliad B o B alis Bt Wanlias Magli -l oA alilo Badiiating W aglior Tos et Mo Bt adiar il

—r el waf o L e Tl e R i i e S _ . :.

T
19
AL}
.
"
1R .
15
1ha -
18
1R
TR-

T @ =0 OIIFMORMM O = Om o~ ™, e 3 G FND N T
., el o I A A A A D A A A A A N M OO NN ND N - RO NS NGNS O M e A S NN R A =S NN A SN — — T

B?..n:.l.:._15551515137911587191].3919335137957557?97??5711917959159955351513
111228612455337112=&611L233&7?166,777733.&7337?7&33&556.&23566226.613..».6?1.
w© . o ea] =e] . ) o, B\\
o . - /

. . : : . i ¢

36666222333138866666677777?.7?7.911?77,..qh....lb?136006661113.778877..1....1.!27.2?_2
A OO OO m=-—-—AdC OO0 0OCODODOOCN—A— NN NNS IR OO0 AR AN =S —- N DSOS DO0

A A A e e NN NN NN NN SNNNN N NN TG F TSI T = — ot e

. - - 2 4 = N

S e T T T T T T T T O T T Y Y N (N L O NN NN O NN TN NN SO B S O SO T O C O N K N N S R AU B I B A
Tl e Rl o B e W e e W B el e R T e N e e R e R T R Tl B Ko R i i Al R ol Kbt Tt K S e R o Rt Yo BT e e o AR - < B N -
o s e e e ik ] el ] ] ] v e 1 ] e e e e e e e e — S S N O N Y O T O T I DT T D L T DR R

e e e e e e e, ] ] e ] = et e b P T T e e e e e e o e e e e ] e e e — — — —

NGO OO MmO A0 OMNA MO -0 MmmE, NN Ho NNeN O o= ¢ e
o e e VOV Y T A A NN N AN N N =l N A N NN A A= 0 =2 AN NN OO D A DI N o~ o D P ot = L OV P YT T
. I

]
&

9191919191..‘1357.917?D7797993l359979777791_57915D1D1791359D95.555599949755
B D U WO U D Y D N WD et N T — e YD e Y G A AN A NN D - D o e D e TN O D 0 WD WD D DO D e
[+ <] . " , W W w .
..
L]

0&.;u.;u.?_oassoro.bﬁ.o.ooco.s:q.a6668r4.|_189127-012119..
' NOOMNWE A ey o =t ovmd el o 31 - SOMO—MOm
VOO AOONMNRNMANNO AN YOOUDOCEMOVNR-UIE —A—INDWw [Talte Rt NU-E B gYs] ' — o Y T WD
COIFTFT I DO DRODOORANTDIE T AN - - -
e e e S NN N NS S MM e S S 000D

:

—___.______—_u.—__f_____"m_______.___u

[
HINOWOUOUWLY OOV OYWLE O OUN OO S dd2FdBOCT DU UL 00D i e v md ot o omd v U P DN O OF 0N O N U o o ol ol g m f e ] 7 P
e A A A e e e e e e e P 2 O I I IS N I NN 2 2 DO O N OO G DO T e e e o e e
R EE Y My ks P E R EC OO S O OO I DO IS DT OO S DO e e —

el

|




